P W TN s LG 0 b

CAMF v
XL & XLi PINSPOTTER
REPLACEMENT PARTS



WHEN YOU BUY

GENUINE AMF XL & XLi
PARTS, YOU CAN

BE 100% CERTAIN
ABOUT EVERYTHING.

Choosing Genuine AMF XL & XLi replacement parts is choosing certainty over
uncertainty.

* You can be certain we manufacture XL & XLi parts to original OEM quality
- Genuine AMF parts are always compatible and always durable.

* You can be certain we have every XL & XLi part you might need
- And that we’ll have the part every time.

* You can be certain we’ll fill your order - With a fill rate of 98%, we’re the
industry leader.

» With our 100% money back guarantee, you can be certain of satisfaction
- We stand behind our parts - and you.




TABLE OF CONTENTS

ELECTRICAL

Front End Electrical Installation, XL .........ccvvviviiniiiniiiiiineinnee, 10
Front End Electrical Installation, Xli ...........coooeiiiiiiiiiiiiiiinnans 11
Dual Pit Light ASSEMBIY XL ...cevveeieieieiieeiie e eeinns 12
Dual Pit Light ASSEMBIY Xli . ..evvueeeiieiiiieiiiie e 13
Xli Motor Replacement Parts ..........ccccvivviiieiieiiiiii e, 17
Sweep & Table Cam SWitCh ASSY ....cvvvvvvviiiiiiii e, 19
Chassis & Mounting Bracket Assembly ...............coocevviiiiinnns 64-65
FRONT END COMPONENTS

Front End Frame & Platform Assembly, Right Hand Machine ........ 6-7
Front End Frame & Platform Assembly, Left Hand Machine ......... 8-9
FrONt ENA DIIVE  .evvieiiieeiie et 14
Solenoid & Shuttle Operating ASSEMBIY .........ovvvvviriniieenneennn, 15
Table Drive ASSEMDIY .....ovvviiiiiiiiiiie i 16
Spot & Respot Linkages 18
BIN AND SHUTTLE

Bin Assembly - Steel ........coovviiiiiiiiii e 38-39
DUIADIN o 40
Shuttle ASSEMDIY ...ocvviieiiiiiiiiie e 41
TABLE

Table Assembly - AlumMinUM ......coouviiiiiiiiii e

Table & Crossheam Assembly - Steel

Table & Bracket ASSEMDIY ......vvvvneevieiiiiieeiiieeiie e eeiieees 25
Table Torque Tube Assembly - AIlUMINUM .....vvvvnevinieiiieeiiins 26
Table wireway Assembly - Aluminum Table ............cooeevviinvinnnne. 27
Tie Rod Bracket ASSEMDIY ......coovuvviiiiiiiiiiiiiiiciiineeie e 28
Tie ROd ASSEMDBIIES .....vvniieei i 29
Front Actuator & Connector Assemblies ... .. 30
Table & ReSpOt LiNKS .....ucvvneieiiiiiii e 31
Table & Respot Cells - Steel ...vvvvvvivieiiieiiii v 32
Respot Cell Assembly - AlUMINUM  ..ouuvviinieiiiiecie e 33
Respot Cell Assembly, Cells 1 Through 6 ...........ccovvvvveeerennnnn. 34
Respot Cell Assembly, Cells 7 through 10 .........ooevvuveeiiieeiinnnnns 35
X-Frame to Table CONNECHIONS ........cevvuvevineeiiinieiieeiiiineeannas 36
Yoke & Spotting Cup ASSEMDBIY .....vvvvneiiiieiiiieeiieeeiiiee e 37

SWEEP

Sweep Arm ASSEMDIY ....vvveeeiiiiiie et 20
Sweep Bar & Mounting Assembly .............coooeiiiiiiiiiiiiiiiiins

BACK END

Back ENd ASSEMDIY ... vvveeiiiieeiie e
Kickback Plate Assembly - Ball Exit Side ............ccoveerinieinnnnns 52-53

Kickback Plate Assembly - Opposite Ball Exit Side ... .... 54-55
Bounce Plate & Roller Assembly .........ocoevvviiieeeiiiiinieeeiininnn. 56
Carpet BeltPage ........couuuiiiiiiiiiiiieeeiii e 57
Cushion & Shock Absorber Assembly ..........ccoovivviviieiiiiniennnns 58-59
Pin Elevator & Hoop ASSEMDIY ......covunivvinieiiiiiiiiieciiieciiee 60-61

Back End Drive Motor & Bracket ASSembly ............ocevvueervnnnens

DISTRIBUTOR

Distributor Drive shaft - Early ............coveeeiiiiiieeiiiiiiiieeeeininnn, 42

Distributor Drive shaft - Current ............ccoovveiieeeiiiiiiieeeeininnn. 43

DiStribULOr ASSY 1 ...ovvieiiieeiie e 44-45
DiStriDULOr ASSY 2 ..ottt 46-47
BALL RETURN

Positive Ball Lift (PBL)

Light Ball Sensor Assy

Ball Lift ASSEMDBIY .evvviiiee e

Belt Tightener ASSEMbIY ........covvnviiiiiiiiiiiiiiiieeieee e 72

Belt Tensioner ASSEMDIY ......uviviniiiiiieiiiiieeii e 73

Belt Tensioner Assembly (OLD STYLE) ........ocevvvevinieeiineeiiins 74

Ratchet Drive ASSEMDIY .......uoviviniiiiiiiiiiiiiiieciieeeie e 75

Track ASSEMDIY ....evuiiriiiiii ittt 76-77
GUARDS & SAFETY LABELS

Guards & Safety Labels ...........coevvriiieiiiiiiiiieciiiiiieeeeeee 80-81
FOUL LIGHTS

FOUILIBNES ..eeiieieie e 82






il
w
q
m

-
o
¢

e ——
———
- ——

FRONT END




FRONT END FRAME & PLATFORM ASSEMBLY, RIGHT HAND MACHINE

y (=——x)r~

o

<
YOR el 7
VS

X
/\\ v A_
R®@ ®

®

Javar \

@




FRONT END FRAME & PLATFORM ASSEMBLY, RIGHT HAND MACHINE

ITEM

O 00 N O T &~ WN =

—_
o

1

QrY

P P, NN, NONNN R,

—_

AP ONEFPE R RFPREPREPEEREEPEBRREFPREFRPRDSEDSWRE

PART NUMBER

000 021 528
000 021 786
000 021 787
070 001 596
070 001 698
070 001 817
070001 819
070 004 654
070 006 405
070 006 411

070 006 413

070 006 414
070 006 425
070 006 426
070 006 490
070 007 509
070 007 510
070 007 843
070 007 844
070 008 126
088 200 566
090 002 028
090 003 795
090 004 002
090 004 006
090 005 034
090 005 646
090 005 647
250 001 046
711520 017
804 557 731
809 849 125

DESCRIPTION

Saddle

Frame Adjustment Plate
Washer, 9/16 X 1 - 5/8 X 1/4, Black
Angle Bracket

Pit Light Bracket

Platform Angle Weldment
Platform Support Weldment
Track Support Bracket

Angle Weldment

Bracket Weldment Bin Assembly,
R.H. (10 PS)

Bracket Weldment Bin Assembly,
LH. (7 PS)

Platform Support Bracket
Platform, R.H. (0dd 10 PS)
Platform, L.H. (Even 7 PS)
Platform Support Bracket
Elevating Nut

Elevating Setscrew

Unistrut, Long

Unistrut, Short

Clamp Bar

Cross Beam Weldment

Pin Spring Roller
Counterbalance Spring Roller
Side Frame, R.H. (0dd 10 PS)
Side Frame, L.H. (0dd 7 PS)
End Plate

Inner Side Brace L.H. (7 PS)
Inner Side Brace R.H. (10 PS)
Grommet, Large

Grommet, Small

U-Bolt, Sweep Mounting
Screw, Hex, 1/4 - 20X 3/4

ITEM

PART NUMBER
809 849 285BG

809 865 165BG

809 865 285
809 865 325BG

810 556 320
835 573 002BG

839 665 002BG

840 065 002BG

844 049 002BG

844 057 002BG

853 500 001BG
945 867 242BG

948 753 102BG

948 761 1128BG

948 767 1328BG

963 400 002BG

DESCRIPTION

Screw, Hex, 1/4-20X 1 - 3/4
Bag 0f 10

Screw, Hex, 3/8 - 16 X 1

Bag 0f 10

Screw, Hex, 3/8 -16 X 1-3/4
Screw, Hex, 3/8 -16 X 2,

Bag Of 10

Screw, Hex Lag, 5/16 X 2

Nut, Hex Jam, 1/2 - 13

Bag 0f 10

Nut, Hex Lock 3/8 - 16,

Bag Of 10

Nut, Flex Lock, Thin, 3/8 - 16
Bag Of 10

Nut, Stover Lock, 1/4 - 20

Bag 0f 10

Nut, Hex Lock, 5/16 - 18

Bag Of 10

Unistrut Nut, Bag Of 10

Washer, 13/32X1-1/2

Bag 0f 10

Washer, Flat, 5/8 X 9/32 X 1/16
Bag 0f 10

Washer, Flat, 11/16 X 11/32 X 1/16
Bag Of 10

Washer, Flat, 13/16 X 13/32 X 1/16
Bag 0f 10

X-Washer, Bag Of 10




FRONT END FRAME & PLATFORM ASSEMBLY, LEFT HAND MACHINE




FRONT END FRAME & PLATFORM ASSEMBLY, LEFT HAND MACHINE

ITEM

O o0 N OB WN -

—_
o

QrY

P P NEPEPNMNNE RS

—_

A RO NEFP P P R FEP DR, SR PR DDEWR

PART NUMBER

000 021 528
000 021 786
000 021 787
070 001 596
070 001 698
070001 817
070001 819
070 004 654
070 006 405
070006 411

070 006 413

070 006 414
070 006 425
070 006 426
070 006 490
070 007 509
070007 510
070 007 843
070 007 844
070008 126
088 200 566
090 002 028
090 003 795
090 004 003
090 004 006
090 005 034
090 005 646
090 005 647
250 001 046
711520 017
804 557 731
809 849 125

DESCRIPTION

Saddle

Frame Adjustment Plate
Washer, 9/16 X 1-5/8 X 1/4
Angle Bracket

Pit Light Bracket

Platform Angle Weldment
Platform Support Weldment
Track Support Bracket

Angle Weldment

Bracket Weldment, Bin Assembly,
R.H. (10 PS)

Bracket Weldment, Bin Assembly,
LH. (7 PS)

Platform Support Bracket
Platform, L.H. (Even 7 PS)
Platform, R.H. (Even 10 PS)
Platform Support Bracket
Elevating Nut

Elevating Setscrew

Unistrut, Long

Unistrut, Short

Clamp Bar

Crossbeam Weldment

Pin Spring Roller
Counterbalance Spring Roller
Side Frame, R.H. (Even 10 PS)
Side Frame, L.H (0dd 7 PS)
End Plate

Inner Side Brace, L.H. (7 PS)
Inner Side Brace, R.H. (10 PS)
Grommet, Large

Grommet, Small

U-Bolt, Sweep Mounting
Screw, Hex, 1/4-20 X 3/4

ITEM
33

34

35
36

PART NUMBER
809 849 285BG

809 865 165BG

809 865 285
809 865 325BG

810 556 320
835 573 002BG

839 665 002BG

840 065 002BG

844 049 002BG

844 057 002BG

853 500 001BG
945 867 2428BG

948 753 1028BG

948 761 112BG

948 767 132BG

963 400 002BG

DESCRIPTION

Screw, Hex, 1/4-20 X 1-3/4
Bag Of 10

Screw, Hex, 3/8-16 X 1

Bag Of 10

Screw, Hex, 3/8 - 16 X 1-3/4
Screw, Hex, 3/8 - 16 X 2

Bag Of 10

Screw, Hex Lag, 5/16 X 2

Nut, Hex Jam, 1/2 - 13

Bag 0f 10

Nut, Stover Lock, 3/8 -16

Bag Of 10

Nut, Flex Lock, Thin, 3/8 - 16
Bag Of 10

Nut, Stover Lock, 1/4 - 20

Bag Of 10

Nut, Stover Lock, 5/16 - 18

Bag 0f 10

Unistrut Nut, Bag Of 10

Washer, 13/32 X 1-1/2

Bag Of 10

Washer, Flat, 5/8 X9/32 X 1/16
Bag Of 10

Washer, Flat, 11/16 X 11/32 X 1/16
Bag Of 10

Washer, Flat, 13/16 X 13/32 X 1/16
Bag Of 10

X-Washer, Bag 0f 10




FRONT END ELECTRICAL, XL

25)

SOLENOID

36"
50HZ 60HZ
120V

50HZ(15)16)60HZ
50HZ(7)(6)60HZ

50HZ 60HZ

@

FRONT END ELECTRICAL, XL

ITEM QTY PART NUMBER DESCRIPTION ITEM QTY PART NUMBER DESCRIPTION
1 1 070 001 907 Pit Light Support Bracket, R.H. (10 PS) 24 1 090 005 763 0dd Power Cable
2 1 070 001 908 Pit Light Support Bracket, LH. (7 PS) 25 1 090 005 827 Front End Control Box (Universal)
3 2 070 006 420 Table & Sweep Cam Switch Assembly 26 2 090 005 876 Motor Cable Small Plug
4 1 070 007 747 Wireway Cover 27 1 090 008 017 Dual Pit Light Assembly 36",
5 1 070 007 748 Front Wireway 120V, 60Hz
6 2 088 004 504 Front End Gearbox, 60Hz 28 1 090 008 032 Dual Pit Light Assembly 36",
7 2 088 004 509 Front End Gearbox, 50Hz 240V, 60Hz
8 1 090 003 703 Dual Pit Light Cable 29 1 090 008 034 Dual Pit Light Assembly 36",
Used On Items 10, 11, and 13 120V, 50Hz
9 090 003 714 Motor Cable Large Plug 30 1 090 008 065 Dual Pit Light Assembly 36",
10 1 090 003 800 Pit Light Assembly, 120V, 60 Hz 240V, 50Hz
11 1 090 003 801 Pit Light Assembly, 240V, 50 Hz 31 5 724511074 U-Nut, 10 - 32
13 1 090 003 803 Pit Light Assembly, 240V, 60 Hz 32 1 751001 254 Lamp, Daylight, F30t 12/Dirs
15 2 090 004 060 Front End Motor, 50Hz 33 1 751 001 460 Lamp, Black Light T8 36", 30W
16 2 090 004 062 Front End Motor, 60Hz 34 1 751 001 466 Lamp, Day Light T8 36", 30W
17 2 090 005 053 Crossbeam Cover 35 5 812 840 082BG Screw, Round Head, 10 - 32 X %4,
18 1 090 005 733 Front End Cable Bag 0f 10
19 1 090 005 734 Strike/Foul Cable
Not Shown 1 090 005 758 Even Logic Cable - Not Shown
22 1 090 005 759 0dd Logic Cable
Not Shown 1 090 005 762 Even Power Cable - Not Shown




FRONT END ELECTRICAL, XLi

FRONT END ELECTRICAL, XLi

ITEM QY PART NUMBER DESCRIPTION ITEM QY PART NUMBER DESCRIPTION

1 1 070 001 907 Pit Light Support Bracket, R.H. 19 2 090 005 876 Motor Cable
(10 PS) 20 5 724511074 U-Nut, 10 - 32

2 1 070 001 908 Pit Light Support Bracket, L.H. 21 1 751 001 460 Lamp, Black Light T8 36", 30W
(7 PS) 22 1 751001 471 Lamp, Day Light T8 36", 25W (0BS)

3 1 070 007 747 Wireway Cover 23 5 812 840 082BG Screw, Round Head, 10 - 32 X ¥,

4 1 070 007 748 Front Wireway Bag 0f 10

5 1 088 000 005 Even Logic Cable

6 1 088 000 006 Even Power Cable

Not Shown 1 088 000 007 0dd Logic Cable - Not Shown
Not Shown 1 088 000 008 0dd Power Cable - Not Shown

9 1 088 000 024 Dual Pit Light Assembly, Dual Input

10 1 088 000 080 Ball Detector Assembly

1 2 088 004 509 Front End Gearbox, 50Hz

12 2 088 004 504 Front End Gearbox, 60Hz

13 2 088 000 107 Home Assembly

14 2 088 000 145 Front End Motor Assy, 50 Hz

15 2 088 000 146 Front End Motor Assy, 60 Hz

16 2 088 000 189 Reflector, XLi Ball Detector

17 1 088 001 292 Reflector Kit
Includes 2 Reflectors And Bracket

18 2 090 005 053 Crossbeam Cover




DUAL PIT LIGHT ASSEMBLY XL

DUAL PIT LIGHT ASSEMBLY XL

ITEM QY PART NUMBER DESCRIPTION ITEM QY PART NUMBER DESCRIPTION

1 1 070 001 907 Bracket 13 813 227 082BG Screw, #6-32 X 1/2, Keps

2 1 070001 908 Bracket Phil Pan Hd
Assy 090 008 017 Dual Pitlight, 36", 110V, 60 Hz 14 14 818 227 042 Screw, #6-32 X 1/4

4 2 090 008 020 Infrared Pin Deck Assy Board, Pitlight Phil Pan Hd
Assy 090 008 032 Dual Pitlight, 36” 220V, 60 Hz 15 3 818 233 042 Screw, #8-32 X 1/4, Self Tap, Pan Hd
Assy 090 008 034 Dual Pitlight, 36", 110V, 50 Hz 16 818 233 082BG Screw, #8-32 X 1/2, Phil Pan Hd
Assy 090 008 065 Dual Pitlight, 36", 220V, 50 Hz 17 843 127 002BG Nut, #6-32, Keps

8 1 090 008 095 Control Board Assy, Pitlight 18 843 133 002BG Nut, #8-32, Keps

9 1 748 561 111 Fuse, 250V, 1A 19 4 844 049 002BG Nut, 1/4-20, Stover Lock

10 1 751 001 460 Bulb, Black Light, 36", T8, 30W Bag 0f 10

1 1 751 001 466 Bulb, Daylight, 36", T8, 30W 20 1 951 032 000 Washer, #8, Split Lock

12 4 809 849 165BG Screw, 1/4-20 X 1, Hex Hd

Bag 0f 10

12



DUAL PIT LIGHT ASSEMBLY XLi

GROUND 5TUD

FROM POWER CABLE
GREEN/YELLOW

DETAIL A
GROUND STUD

DUAL PIT LIGHT ASSEMBLY XLi

ITEM QTY PART NUMBER DESCRIPTION ITEM QTY PART NUMBER DESCRIPTION
1 1 070 001 907 Pit Light Mounting Bracket, Rh 9 3 818 233 042 Screw, #8-32 X 1/4, Phil Pan Hd
(10 Pin Side) 10 6 818 233 082BG Screw, Phil Pan Hd, Sems, #8-32 X 1/2
2 1 070 001 908 Pit Light Mounting Bracket, Lh Bag Of 10
(7 Pin Side) 1 6 843 127 002BG Nut, #6-32, Keps
088-000-024 Dual Pit Light Assy Bag Of 10
3 2 090 008 020 Infrared Pin Deck Lamp Assy 12 13 843 133 002BG Nut, #8-32, Keps
4 2 740 501 017 Ballast, 110-277V, 50/60 Hz Bag Of 10
5 1 751 001 460 Bulb, Blacklight, 36", F30t8 13 2 844 049 002BG Nut, 1/4-20, Stover Lock
6 1 751 001 471 Bulb, Daylight, 36", F25t8 (0BS) Bag Of 10
7 2 809 849 165BG Screw, Hex Hd, 1/4-20 X 1 14 1 951 032 000 Washer, #8, Split Lock
Bag 0f 10

8 6 818 227 042 Screw, Phil, Pan Hd, #6-32 X 1/4

13



FRONT END DRIVE

L 23
50H264X|5\)60sz"'

FRONT END DRIVE

ITEM QY PART NUMBER DESCRIPTION ITEM QY PART NUMBER DESCRIPTION
1 1 000 023 139 Crank Arm 23 4 809 857 125BG Screw, Hex, 5/16 - 18 X %
2 3 070 001 664 Clamp Stud Bag Of 10
3 1 070 001 699 Sweep Shaft 24 6 809 865 165BG Screw, Hex, 3/8 - 16X 1
4 3 070001 707 Extension Spring Bag Of 10
5 1 070 003 243 Crank Arm Screw 25 10 809 865 245BG Screw, Socket Head, 3/8 - 16 X 1-1/2
6 1 070 006 417 Table Cam Weldment Bag 0f 10
7 2 070 006 420 Table Cam Switch & Lever Assembly 26 2 809 873 405BG Screw, Hex, 1/2 - 13X 2-1/2
8 1 070 006 427 Shuttle Cam Bag Of 10
9 1 070 006 449 SB & SC Sweep Cam Weldment 27 4 810 265 280BG Screw, Socket Head, 3/8 - 16 X 1%
10 1 070 006 450 SA Sweep Cam Weldment Bag Of 10
11 1 070 006 492 Respot Arm Link Assembly 28 8 818 239 1228BG Screw, Round Hd, 10 - 24 X 3/4
12 1 070 006 493 Ball Joint Assembly Sems, Bag 0f 10
13 2 070 006 765 Shaft Plate 29 3 834 549 002 Nut, Hex, 1/4 - 20
14 2 090 003 516 50Hz Gearmotor Assembly 30 12 839 665 002BG Nut, Flex Lock, 3/8 - 16, Bag Of 10
15 2 090 003 517 60Hz Gearmotor Assembly 31 8 843 139 002BG Nut, Hex Lock, 10 - 24, Bag 0f 10
17 1 088 200 566 Crossbeam Weldment 32 4 844 057 002BG Nut, Stover Lock, 5/16 - 18, Bag 0f 10
18 1 090 005 550 Table Drive Assembly 33 3 844 073 002BG Nut, Stover Lock, % - 13, Bag Of 10
19 1 090 005 565 Table Drive Shaft 34 2 902 900 110 Bearing Collar, 1-1/4, Locking
20 1 090 005 589 Spot & Respot Cam 35 4 907 000 900BG Key, High Profile, Bag Of 10
21 4 250 001 544 Outlet Cover Spacers 36 6 951 164 002BG Washer, Split Lock, 3/8, Bag Of 10
2

701 420 034 Bearing, 1-1/4 Bore, 3 Bolt Flange

S =



SOLENOID & SHUTTLE OPERATING ASSEMBLY

REF.
PIVOT SUPPORT PLATE
0 CROSSBEAM WELDMENT
REF. 43 4
PIVOT SUPPORT PLATE
CROSSBEAM WELDMENT -
[..]
29
39
& =
17
w -]

REF.
PIVOT SUPPORT PLATE
CROSSBEAM WELDMENT

REF.

BALL JOINT
SPOT & RESPOT
LINK ASSEMBLY

SOLENOID AND SHUTTLE OPERATING ASSEMBLY

ITEM QTY PART NUMBER DESCRIPTION ITEM QTY PART NUMBER DESCRIPTION

1 1 070 001 777 Link Pin 30 1 809 865 205BG Screw, Hex, 3/8 - 16 X 1-1/4
2 2 070 002 653BG Flanged Bearing, .252 X .315X .33 Bag Of 10

Bag 0f 20 31 1 809 865 205BG Screw, Hex, 3/8 - 16 X 1, Bag 0f 10
3 3 070 006 116 Clamp Stud, 1/4X 1-1/8 32 1 809 865 245BG Screw, Hex, 3/8 - 16 X 1%, Bag 0f 10
4 1 070 006 276 Shuttle Drive Spring 33 2 813933 162BG Screw, Hex, 8 - 32 X 1, Bag Of 10
5 2 070 006 277 Spring Washer 34 2 814 333 122BG Screw, Hex, 8 - 32 X 3/4, Bag 0f 10
6 1 070006 278 Cam Link 35 3 835 549 002BG Nut, Hex Jam, 1/4 - 20, Bag 0f 10
7 1 070 006 280 Spring Clip 36 1 835 566 002 Nut, Hex Jam, 3/8 - 16
8 1 070 006 282 Link, Spotting Solenoid 37 1 835 570 002BG Nut, Hex Jam, 7/16 - 20, Bag Of 10
9 1 070 006 283 Shuttle Drive Link Spring 38 4 839 533 002BG Nut, Nylon Lock, 8 - 32, Bag Of 10
10 1 070 006 284 Clamp Stud 5/16 X 1-3/4 39 1 839 665 002BG Nut, Flex Lock, 3/8 - 16, Bag Of 10
11 1 070 006 287 Pin, Long 40 1 840 039 002BG Nut, Flex Loc, 10-24, Thin, Bag Of 10
12 1 070 006 307 Link Assembly 41 1 840 065 002BG Nut, Flex Lock, 3/8 - 16, Bag 0f 10
13 1 070 006 295 Shuttle Operating Rod Lever 42 2 843 133 002BG Nut, Hex Lock, 8 - 32, Bag Of 10
14 1 070 006 456 Stop Lever 43 2 844 049 002BG Nut, Stover Lock, 1/4 - 20, Bag Of 10
15 2 070006 724 Link, Shuttle Spring 44 1 844 057 002BG Nut, Hex, 5/16 - 18, Bag 0f 10
16 1 070 006 728 Cam Follower 45 1 844 065 002BG Nut, Stover Lock, 3/8 - 16, Bag Of 10
17 1 070 008 132 Link Assembly 46 1 880 139 200 Shoulder Bolt, ¥ X 7/8, Black
18 1 070 008 133BG Link Assembly Spacer, Bag 0f 2 47 1 900 204 121BG Flanged Bearing, .25 X .378 X 3/4
19 1 070 008 135 Link Assembly Bag Of 5
20 2 090 003 459 Damper Base 48 3 900 208 041 Flanged Bearing, .503 X .753 X 5/16
21 1 090 004 017 Respot Lever Shaft 49 1 900 210 251 Flanged Bearing
22 1 090 005 017 Solenoid Pivot Shaft 50 1 901 100 110 Set Collar
23 1 090 005 018 Solenoid Bracket 51 3 907 000 200BG Key, High Profile, Bag Of 10
24 1 090 005 028 Solenoid Pivot Stud 52 2 913 415 100BG Spring Pin, 3/32 X 5/8, Bag 0f 10
25 1 090 005 029 Solenoid Guard 53 1 913 464 480 Spring Pin, 3/8 X 3
26 1 090 005 263 Shuttle Connecting Rod 4 948 041 100 Washer Rubber (Not Shown)
21 1 090 005 723 Solenoid, 50/60 Hz, 230V 54 4 948 637 072BG Washer, Flat, 3/16 X 7/16 X 3/64
28 1 710 501 012 Grease Fitting Bag Of 10
29 2 809 849 125 Screw, Hex, 1/4-20X 3/4 55 3 963 200 002BG X Washer, Bag Of 10




TABLE DRIVE ASSEMBLY

(32) 1) (0)

¢ o)
o=
(37) (23) (30) (25)

(8)18) (30) () (@) (z5) (48)

(s

TABLE DRIVE ASSEMBLY

1
2
3

© N o o

1
12
13
14
15
16
17
18

19
20
21
22
23
24
25
26
27
28
29

ITEM

QY

1

_

i e e e e L )

S b R S e b S S

PART NUMBER

000 021 878
000 021 880
000 021 880

000 021 881
070 001 849
070 001 857BG
070 007 250
070002 778
070 001 893
070 001 894
070 001 9178BG
070 001 898
070 001 931
070 001 932
070 002 652BG
070002 776
070002 777
070002 778

070002 780
070002 824
070006 729
070007 250
070007 310
070007 311
070007 755
070 008 321
070 008 322
070008 325
090 005 549

DESCRIPTION

Spacer

Rod End Purchase As Part 000 021 880
Rod End Assy

Includes Items 1, 2, 4, and 44

Ball Bearing, .625 X 1.375

Washer, 1 X5/8 X 1/8

Nylon Roller, Bag Of 2

Link & Hub Assembly

Housing & Cup Assembly

Cam Ball Assembly

Pivot Pin

Compression Spring, Bag 0f 5

Latch Assembly

Spring

Pin

Bushing .252 X .315 X .5, Bag 0f 20
Cone Style Roller Bearing

Bearing Cup

Crank Housing & Cup Assembly
Includes Items 17, 19, 31, 40,

And Housing (Not Available Separately)
Roller Bearing Cup

Cone & Seal Bearing Assembly

Spring Disc

Link Assembly - Includes Items 7 and 15
Flanged Bearing, .502 X .871 X 1.20
Sleeve, Table Drive Assembly

Yoke Weldment

Latch Arm Assy (1/8” Spring Pin Hole)
Link Actuator Assembly

Pin Actuator Assembly

Table Drive Eccentric

ITEM Qry

30
31
32
33
34
35
36
37
38

P NP PPN R R

39
40

N =

M
Y]
43
44
45

i e

PART NUMBER
090 005 550

190 001 490

710 501 004

809 870 325BG
809 873 405BG
839 539 002BG
840 070 002BG
840 182 002BG
844 073 002BG
880 139 120BG

900 104 071BG
900 205 053BG

912 137 200BG
913 415 120BG
913 423 120BG
919 000 600BG
963 300 002BG

DESCRIPTION

Table Drive Assembly

Includes All Parts Listed

Ball Bearing

Grease Fitting

Screw, Hex, 7/16 - 20 X 2, Bag 0f 10
Screw, Hex, 1/2 - 13X 2-1/2, Bag 0f 10
Nut, Flex Lock, 10 - 24, Bag 0f 10
Nut, Flex Lock, 7/16 - 20, Bag Of 10
Nut, Flex Lock, Bag Of 10

Nut, Stover Lock, 1/2 - 3, Bag Of 10
Shoulder Screw, 10 - 24X 1/4X 3/8
Bag 0f 10

Sleeve Bearing, .253 X 7/16, Bag 0f 5
Flanged Bearing .315 X .44 X 5/16
Bag Of 5

Groove Pin, 1/16 X 1-1/4, Bag 0f 10
Spring Pin, .094 X %, Bag Of 10
Spring Pin, .125 X %, Bag Of 10
Retaining Ring, Bag Of 10

X Washer, Bag Of 10

Aluminum table pinspotters use a different eccentric. All other parts on the drive
assembly are the same for both versions of table drive assemblies. Part numbers
specific to aluminum table drive assembly are:

14 1

070001 840
070001 877
070002 779

Table Drive Assembly

Eccentric, Table Drive

Eccentric & Cone Assembly
Includes Aluminum Table Eccentric
and Item 16




XLi MOTOR REPLACEMENT PARTS

XLi MOTOR REPLACEMENT PARTS

ITEM PART NUMBER DESCRIPTION
1 088 000 022 Encoder/Home Sensor Assembly
2 088 000 028 Encoder Disc
3 088 000 029 Encoder Disc Spacer
4 088 000 030 Brake Hub 5/8
5 088 000 032 Encoder Enclosure
6 088 000 115 50 Hertz Motor (Motor Only)
7 088 000 116 60 Hertz Motor (Motor Only)
8 088 001 286 Brake & Splined Hub
9 805 133 020 Setscrew, 8-32 X 1/8, 5/64 Hex Socket
10 810 233 060 Screw, 8-32 X 3/8, 9/64 Hex Socket Cap
11 817 921 060 Screw, 4-40 X %, Phillips Head, Sems
12 818 233 082BG Screw, 8-32 X %, Phillips Pan Head
Bag Of 10
13 907 200 080 Key, Square, 1/16 X .80




SPOT & RESPOT LINKAGES

@O PO
1L

N

PIVOT SUPPORT PLATE
CROSSBEAM WELDMENT
FRONT END FRAME ASSEMBLY

®
@ () (8 (9

I

EXTENSION SPRINGS (25>
FRONT END DRIVE ASSEMBLY

SPOT & RESPOT LINKAGES

ITEM  QTY PART NUMBER DESCRIPTION ITEM Q1Y PART NUMBER DESCRIPTION
1 1 070 001 585 Spot Link Pin 21 2 809 865 125BG Screw, Hex, 3/8 - 16 X 3/4
2 2 070 001 587 Spring Hanger Pin Bag Of 10
3 1 070 001 605 Upper Spotting Link Assy 22 2 809 869 365BG Screw, Hex, 7/16 - 14 X 2%
Includes Upper Spotting Link and Bag Of 10
Flange Bearings (#7) 23 2 835570 002BG Nut, Jam, 7/16-20, R.H. Threads
4 1 070 001 606 Respot Tie Rod (Rod Only) Bag Of 10
5 4 070 001 919BG Flanged Bearing, .627 X .814 X .870 24 835 670 002BG Nut, Hex, Jam, 7/16-20, Lh Thread
Bag 0Of 10 Bag 0f 10 - Qty: 2
6 1 070 001 996 Spotting Arm Latch 25 2 839 665 002BG Nut, Flex Lock, 3/8 - 16
7 2 070 002 691BG Flanged Bearing, .627 X .752 X 1/2 Bag Of 10
Bag Of 10 26 2 844 069 002BG Nut, Stover Lock, 7/16 - 14
8 1 070 006 481 Spotting Arm Link Assy Bag Of 10
Includes Arm And Items 5 & 19 21 2 844 070 002BG Nut, Stover Lock, 7/16 - 20
9 1 070 006 492 Respot Arm Link Assy Bag 0f 10
Includes Items Arm And Items 5 & 19 28 1 844 073 002BG Nut, Stover Lock, 1/2 - 13
10 1 070 006 493 Ball Joint Assembly Bag 0f 10
11 2 070 006 728 Cam Follower Bearing Assembly 29 2 900 110 141BG Sleeve Bearing, .628 X .878 X 7/8
12 088 005 501 Spot Tie Rod Assembly - Qty: 1 Bag 0f 5
13 1 090 005 025 Pivot Shaft, 5/8 X 8-5/8 30 1 913 464 400BG Spring Pin, Bag 0f 10
14 2 090 005 264 End Fitting, 7/16-20, L.H. Threads 31 1 913 464 480 Spring Pin, 3/8
15 2 090 005 265 End Fitting, 7/16-20, R.H. Threads 32 2 951 164 002BG Washer, Split Lock, 3/8, Bag Of 10
16 1 090 005 534 Spacer
17 1 090 005 564 Spacer, Long
18 2 090 005 576 Spring Hanger
19 2 710 501 009 Grease Fitting
20 2 710 501 012 Grease Fitting




SWEEP & TABLE CAM ASSEMBLY

SWEEP & TABLE CAM ASSEMBLY

ITEM QrY PART NUMBER DESCRIPTION

1 2 000 021 575 Insulator

2 3 000 021 714 Adjusting Screw

3 3 000 024 657 Spring

4 3 000 026 042 Microswitch

5 1 000 026 401 Shaft

6 1 000 026 419 Housing Weldment

7 3 000 027 016 Roller

8 3 070 001 644 Lever

9 1 744 107 013 Nylon Clamp, 1/8

10 2 818 227 402BG Screw, Rd Hd, 6 - 32X 2-1/2
Sems, Bag 0f 10

11 1 818 233 082BG Screw, Round Head, 8 - 32 X 1/2
Sems, Bag 0f 10

12 3 835 550 002BG Nut, Hex Jam, % - 28, Bag Of 10

13 2 843 127 002BG Nut, Hex Lock, 6 - 32, Bag Of 10

14 1 843 133 002BG Nut, Hex Lock, 8 - 32, Bag 0f 10

15 3 922 323 090 Rivet, Semi-Tubular Rd Hd,
125X 9/16

16 2 963 200 002BG X Washer, 1/8, Bag 0f 10




SWEEP ARM ASSEMBLY

SWEEP ARM ASSEMBLY

ITEM PART NUMBER DESCRIPTION ITEM PART NUMBER DESCRIPTION
1 000 023 104 Flanged Bearing, 1.25 X 1.5 X .953 28 090 006 134 Drive Link Pin
2 000 023 114BG Flanged Bearing, .628 X .81 X .06, Bag Of 10 29 090 006 135 Drive Link Bushing/Spacer
3 070 003 106 Main Pivot Shaft 30 090 006 136 Shock Mount
4 070003 117 Drive Link Spacer 31 090 006 137 Bumper
5 070 003 221 Screw, Sweep Link Assembly 32 090 006 138 Rod End, 7/16-20 X .5
6 070 003 232 Main Pivot Spacer, Long 33 090 006 139 Stablizer Link Assy - Includes Items 1, 2, and 8
7 070 003 233 Main Pivot Spacer, Short 34 090 006 140 Drive Link Assy - Includes Items 1, 2, 5, 45,
8 070 003 238 Link Assembly, Sweep Stabilizer, With Bumper and Link Assy 070003158
9 070 003 243 Screw, Hex, 1/2 - 13X 2-1/2 35 090 006 145 Sweep Link Slide Assy - Includes Items 11, 12,
10 070 006 121BG Washer, Bag Of 10 13,20, 32, and 51
11 070 007 276 Rod 36 809 857 365 Screw, Hex, 5/16 - 18 X 2-1/4
12 070 007 278 Tube Weldment 37 809 865 285 Screw, Hex, 3/8 - 16 X 1 X 3/4
13 070 007 283 Bumper 38 809 865 445BG Screw, Hex, 3/8 - 16 X 2.75, Bag 0f 10
14 070011819 Shim, Table & Sweep 39 809 869 245BG Bolt, 7/16 14 X 1.5, Bag Of 10
15 088 001 353 Tie Rod Assembly 40 809 869 325BG Bolt, Hex, 7/16 - 14 X 2, Bag 0f 10
16 090 004 007 Torque Tube Hanger 4 809 869 365BG Screw, Hex, 7/16 - 14X 2-1/4, Bg
17 090 004 010 Sweep Rocker Arm 42 809 869 405BG Bolt, Hex, 7/16 - 14 X 2-1/2, Bag 0f 10
18 090 005 015 Torque Tube Bearing 43 838 369 002 Nut, Stover Lock, 7/16 - 14
19 090 005 254 Drive Link Connecting Rod 44 839 057 002BG Nut, Hex Lock Nylon, 5/16 - 18, Bag Of 10
20 090 005 257 Rod End 45 839 665 002BG Nut, Flex Lock, 3/8 - 16, Bag Of 10
21 090 006 125 Lower Steel Sweep Spacer 46 844 057 002BG Nut, Stover Lock, 5/16 - 18, Bag 0f 10
22 090 006 126 Pin, Steel Sweep Linkage a7 844 065 002BG Nut, Stover Lock, 3/8 - 16, Bag 0f 10
23 090 006 127 Steel Sweep Link Sleeve 48 844 073 002BG Nut, Stover Lock, 1/2 - 13, Bag 0f 10
24 090 006 128 Sweep Link Bracket 49 919 005 600BG Retaining Ring, Bag Of 10
25 090 006 131 Sweep Shock Mount Plate 50 948 767 132BG Washer, 13/32 X 13/16 X 1/16, Bag Of 10
26 090 006 132 Steel Sweep Link, Upper & Lower 51 949 100 002BG Washer, 59/64 X 15/32, Bag 0f 10
21 090 006 133 Middle Link, Steel




SWEEP BAR & MOUNTING ASSEMBLY

SWEEP BAR & MOUNTING ASSEMBLY

ITEM PART NUMBER DESCRIPTION

1 090 006 129 Sweep Mounting Bracket LH. (7 PS)
090 006 130 Sweep Mounting Bracket R.H. (10 PS)
3 090 006 166 Insert Sweep Logo, Glow - White Letters
Black Background
4 088 001 089 Decal, Sweep, Qamf, XLi
5 090 006 166 Insert Sweep Logo - Black Letters
White Background
6 300 000 175 Cap- Sweep Bar
7 300 000 182 Sweep Bar And Cap Assembly
610 700 150 Sweep Assembly - Contains Complete Kit
For Two Lanes - Not Shown
749 537 068 Washer-Backup 3/6 Pop Rivet
10 808 557 140BG Screw, Soc. Butt Hd, 5/16 - 18 X 7/8 Lg
Bag 0f 10

1 830 057 002BG Nut, Acorn Lock, 5/16-18, Bag Of 10

12 938 637 100BG Rivet-Pop 3/16 Diameter, Aluminum
Bag Of 10

13 948 722 111BG Washer, Black Oxide, 11/16 0.D. X 11/32 1.D.
Bag Of 10




TABLE ASSEMBLY - ALUMINUM

SIQIOIOONO)

®




TABLE ASSEMBLY - ALUMINUM

ITEM

O o0 N OB WN -

R RN RN NRNRNRNDRN L B b s e
O PO VO EDONPE,OO®OMAIODAEW®N R~ O

PART NUMBER

855 349 010
000 022 737
000022 738
070 001 804
070 001 807
070001 871
070002 577
070002 578
070002 579
070 002 581
070 002 583
070 002 584
070 002 585
070 002 590
070 002 592
070 002 594
070 002 596
070 002 653BG
070 002 681BG
070002 702
070002 715
070002 726
070002 727
070002 728
070 002 7328BG
070002 733
070002 734
070 002 745BG
070002 781

DESCRIPTION

Pin Stop No Longer Available
1/4 Rod End Lh Thread

1/4 Rod End Rh Thread

Pivot Weldment

Spring

Screw Hex Hd Cap

Stud

Lever Spot Assembly

Finger Lever Assembly

Tie Rod

Link Assembly

Pin Bell Crank

Shaft

Finger Link

Pin Purchase As Part 090 005 629
Tie Rod Assembly

Spring Yoke Return (Not Shown)
Bushing, Bag 0f 20

Pin 1/4, Respot Lever Pivot, Bag 0f 10
Stop Respot

Bushing

Shaft

Link And Bearing Assembly

Cam Link Assembly

Spring, Bag 0f 2

Screw

Bracket

Bushing, Bag 0f 10

Needle Bearing

ITEM

30
31
32
33
34
35
36
37

PART NUMBER

070002 816
070 007 616BG
070 007 622
701 316 041BG
710 501 009
806 249 160
807 357 060BG
809 849 165BG
809 865 125BG
809 865 205BG

810 239 120BG

835 549 002BG
835 550 002BG
835 650 002BG
839 539 002BG
840 066 002BG
840 600 002BG
843 140 002BG
844 049 002BG
844 057 002BG
844 065 002BG
913 423 1608BG
963 200 002BG
963 400 002BG

DESCRIPTION

Cam Follower W/ Grease Fitting

Pin 5/16, Bag Of 10

Lever Respot W Flange Bushing
Thrust Bearing Oilite, Bag Of 10
Alemite Fitting

Set Screw Square Head

Set Screw, 5/16-18 X 3/8, Bag 0f 10
Screw Hex Hd, 1/4-20 X 1, Bag Of 10
Bolt Hex Hd, 3/8-16 X 1, Bag 0f 10
Hex Hd Cap Screw, 3/8 16 X1 1/4
Bag 0f 10

Socket Head Cap Screw, 10-24 X 3/4
Bag 0f 10

Jam Nut, 1/4-20, Bag Of 10

Nut Jam, 1/4-28, Bag 0f 10

Nut, Jam, 1/4-28 Lh, Bag Of 10

Nut, Flex Loc, Bag Of 10

Nut, Flex, 3/8-24 Thin, Bag 0f 10
Nut, Flex, 7/8-14, Bag Of 10

Nut, Kep, 10-32, Bag Of 10

Lock Nut, Stover, 1/4-20, Bag Of 10
Lock Nut, Stover, 5/16-18, Bag 0f 10
Nut, Flex Loc, 3/8-16, Bag Of 10

Roll Pin, Esna, 1/8 X 1, Bag Of 10

X Washer, 9000-8, Bag 0f 10

X Washer, 9000-12, Bag Of 10




TABLE & CROSSBEAM ASSEMBLY - STEEL TABLE

REF.
CROSSBEAM
WELDMENT

TABLE & CROSSBEAM ASSEMBLY - STEEL TABLE

ITEM QY PART NUMBER DESCRIPTION ITEM QY PART NUMBER DESCRIPTION
1 2 000 022 782 Counterbalance Spring 25 6 801 369 161 Carriage Bolt, 7/16 - 14X 1
2 1 000 026 042 Microswitch 26 4 809 865 245BG  Screw, Hex, 3/8- 16 X 1-1/2
3 1 070 001 591 Pin Bag Of 10
4 1 070 001 852 Off Spot Lever 27 1 809 869 325BG  Screw, Hex, 7/16 - 14 X 2, Bag 0f 10
5 1 070 001 853 Spring 28 1 809 869 365BG  Screw, Hex, 7/16 - 14 X 2.25, Bag 0f 10
6 1 070 001 854 Adjustment Screw 29 1 809 869 520 Screw, Hex, 7/16 - 14 X 3.25
7 2 070 006 048 Bolt, Special 30 2 818 227 202BG  Screw, Round Head, 6-32 X 1-1/4
8 1 070 007 303 Leveling Rod Spacer Bag Of 10
9 6 070 007 752 Spacer 31,32 5 835549 002BG  Nut, Hex Jam, 1/4-20, Bag Of 10
10 4 090 002 028 Spring Roller Pin 33 10 838 369 002 Nut, Center Punch Lock, 7/16-14
11 4 090 003 795 Counterbalance Spring Roller 34 8 839 665 002BG  Nut, Stover Lock, 3/8 - 16, Bag Of 10
12 2 090 004 007 Tube Hanger Bracket 35 2 843127 002BG  Nut, Hex Lock, 6-32, Bag Of 10
13 2 090 005 015 Torque Tube Bearing 36 2 844081 002BG  Nut, Stover Lock, 5/8 - 11, Bag 0f 10
14 2 090 005 253 Tie Rod Assembly 37 2 879 849 487 Eyebolt, % - 20 X 3
15 1 090 005 509 Table Support Weldment, 7 Pin Side 38 4 900 114 101BG  Sleeve Bearing, .877 X 1.128 X 5/8
16 1 090 005 514 Table Support Weldment, 10 Pin Side Bag Of 5
17 1 090 005 597 Leveling Spacer 39 4 945 867 242BG  Washer, Flat, .406 X 1-1/2 X .05
18 1 090 005 645 Torque Tube Weldment Bag 0f 10
19 1 090 005 646 Side Brace, L.H. 40 6 947 271 967 Washer, Flat, 7/16
20 1 090 005 647 Side Brace, R.H. 41 4 948 983 212BG ~ Washer, 21/32 X 1-5/16, Bag 0f 10
21 2 090 005 654 Sleeve, Upright 42 2 949 100 002BG ~ Washer, 59/64 X 15/32 X 1/16
22 2 090 005 662 Counterbalance Spring, Small Bag 0f 10
23 2 710 501 004 Grease Fitting 43, 44 6 963 400 002BG X Washer, 3/16, Bag Of 10
24 1 744203 013 Cable Clamp

S =



TABLE & BRACKET ASSEMBLY

I/——-"""-_ : é CID _‘-\‘.
® I 1 i T
10
1!
15 X ) >
19 ' -
14 3 o
1 U 1_g Ay AN 3

2) 18)12) 11 4e) 13 (8) (18)

TABLE & BRACKET ASSEMBLY

ITEM QTY PART NUMBER DESCRIPTION ITEM QTY PART NUMBER DESCRIPTION

1 1 088 005 500 Respot Tie Rod Assembly 12 17 808 557 120BG  Screw, Button Head Cap,

2 1 088 005 501 Spot Tie Rod Assembly 5/16 - 18 X 3/4, Bag 0f 10

3 2 090 005 505 Front Table Bracket 13 2 808 557 140BG  Screw, Button Head Cap,

4 1 090 005 536 Rear Mounting Bracket 5/16 - 18 X 7/8, Bag 0f 10

5 090 005 603 Base Plate Weldment Actuator 14 4 809 849 165BG  Screw, Hex, 1/4 - 20 X 1, Bag Of 10

6 1 090 005 613 Rod Assembly, Long 15 2 809 869 285 Screw, Hex, 7/16 - 14X 1 1/2

7 1 090 005 615 Rod Assembly, Short 16 2 835549 002BG  Nut, Hex Jam, % - 20, Bag Of 10

8 1 090 005 637 Pivot Support Bracket 17 13 844049 002BG  Nut, Stover Lock, 1/4 - 20, Bag 0f 10

9 1 090 005 656 Rear Bracket Shim 18 19 844 057 002BG  Nut, Stover Lock, 5/16 - 18, Bag Of 10

10 9 808 549 120BG  Screw, Button Head Cap 19 2 844 069 002BG  Nut, Stover Lock, 7/16 - 14, Bag Of 10
1/4 - 20 X 3/4, Bag 0f 10

11 1 808 549 200BG  Screw, Button Head Cap,
Y% -20X 1% , Bag 0f 10

25



TABLE TORQUE TUBE ASSEMBLY - ALUMINUM TABLE

REF.

LOWER PAN
CROSSBEAM
WELDMENT

REF.
BEARING
PLATE

\—REF.

RE,_- LOWER PAN
PLATE WELDMENT
ITEM QY PART NUMBER DESCRIPTION ITEM QY PART NUMBER DESCRIPTION
1 2 000 022 782 Spring 18 2 809 869 245BG Hex Hd. Cap Screw,
2 1 000 026 042 Microswitch 7/16-14x 1-1/2 Lg., Bag Of 10
3 1 070 001 591 Pin For Table Arm Over 19 2 809 869 325BG Hex Hd. Cap Scr.,
Travel Lever Assembly 7/16-14x 2 Lg., Bag Of 10
4 2 070 001 668 Spring Roller 20 2 809 881 640BG Hex Hd. Cap Screw,
5 1 070 001 852 Table Arm Over Travel Lever 5/8-11X 4 Lg,, Lg., Bag Of 10
6 1 070 001 853 Spring 21 2 818 227 202BG Sems Round Hd. Screw, 6
7 1 070 001 854 Table Arm Over Travel Lever Special Screw 32X 1-1/4 Lg., Bag Of 10
8 2 070 002 698 Spherical Bushing 22 1 835 549 002BG Flex Loc Nut, 1/4 - 20, Bag Of 10
9 1 070 007 295 Table Support Weldment, R.H. 23 4 840 065 002BG Flex Loc Nut, 3/8 - 16, Bag Of 10
10 1 070 007 296 Table Support Weldment, LH. 24 1 843127 002BG Keps Hex Lock Nut, 6 - 32, Bag 0f 10
1 2 070 007 302 Spacer 25 4 844 069 002BG Stover Lock Nut, 7/16 -14, Bag 0f 10
12 6 070 007 752 Spacer 26 2 844 081 002BG Stover Lock Nut, 5/8 - 11, Bag 0f 10
13 2 090 004 007 Torque Tube Hanger Assembly 27 4 919 000 700BG Retaining Ring, # 5000-156, Bag Of 10
14 1 090 004 008 Table Torque Tube Weldment 28 2 945 867 242BG Plain Washer, 1.50 X .406 X 0.5
New Part Number 090 005 645 Bag 0f 10
15 2 090 005 015 Torque Tube Bearing 29 4 949 100 002BG Plain Washer,
16 2 710 501 009 Grease Fitting, Alemite # 3006 .922 0.D. X .468 1.D. X .06 Thk.
17 4 809 865 245BG Hex Hd. Cap Screw, Bag 0f 10
3/8-16 x 1-1/2 - Lg., Bag 0f 10 30 4 963 400 002BG X Washer, #9000-12, Bag 0f 10




TABLE & WIREWAY ASSEMBLY - ALUMINUM TABLE

& O®® &

TABLE & WIREWAY ASSEMBLY - ALUMINUM TABLE

ITEM PART NUMBER DESCRIPTION ITEM QTY PART NUMBER DESCRIPTION
1 000 025 079 Block Male 14 Pin 21 070 006 669 Link 7 Pin
2 000 025 556BG Locking Spring Catch, Bag Of 2 22** 070 007 623** Lever Respot Ass'y (Lever. With Item 6)**
3 000 028 441BG Guide Socket, Bag Of 10 23 090 002 020 Link Body
4 000 028 442BG Guide Pin, Bag 0f 10 24 090 002 538 Table Connector Bracket
5 070 002 652BG Bushing Sleeve (Used In Item 8), Bag 0f 20 25 724 507 002BG Tinnerman Nut, Bag Of 10
6 070 002 653BG Bushing Flanged Respot Lever, Bag 0f 20 26 730023 015 Shell Cup Ass'y
7 070002 671 Link Respot Connector 21 730 027 019 Stud
8* 070002 678* Lever Respot Assy (Lever. With ltems 5 & 6)* 28 730 035 025 Clip (Brown)
9 070 002 766 Link Wireway 29 730 036 025 Clip (Silver)
10 070 002 768 Link 8 Pin 30 760 011 197BG Pin Wire Terminal, Bag 0f 20
11 070002 769 Link 9 Pin 31 770 008 009 Poly Spirap 5”
12 070002 770 Link 10 Pin 32 813 949 082 Hex Hd. Screw. 1/4-20X1/2 Lg.
13 070002 771 Plate 33 834 821 000BG Nut Hx, 4-40 Brass, Bag 10
14 070 002 772BG Pin, Bag Of 10 34 844 049 002BG Stover Nut 1/4 - 20, Bag 0f 10
15 070002 773BG Grommet, Bag Of 10 35 963 200 002BG X Washer, Bag Of 10
16 070 002 774BG Pin, Bag Of 2

17,18 070 002 814 Link Assembly * For Use In Pinspotters Made Prior To Oct. 1972.
19 070 002 815BG Spacer Bushing, Bag 0f 10 ** For Use In Pinspotters Made After Oct. 1972.
20 070 005 602 Cable




TIE ROD BRACKET ASSEMBLY

TIE ROD BRACKET ASSEMBLY
ITEM QY PART NUMBER DESCRIPTION ITEM QTY PART NUMBER DESCRIPTION

1 1 000 021 423 Shaft Collar 18 1 090 005 533 Spacer

2 1 070 001 807 Respot Lever Spring 19 1 090 005 629 Pin

3 1 070002 578 Spot Lever Assembly 20 1 090 005 631 Pivot Weldment
Includes Items 7 and 11 21 1 090 005 655 Shaft

4 1 070002 579 Finger Lever Assy 22 1 807 249 060BG Setscrew, 1/4 - 20 X 3/8, Bag 0f 10
Includes Items 5 and 11 23 1 809 865 125BG Screw, Hex, 3/8 - 16 X %, Bag 0f 10

5 1 070 002 589 Finger Lever - Not Available Separately 24 2 809 865 325BG Screw, Hex, 3/8 - 16 X 2, Bag 0f 10

6 1 070 002 590 Finger Link 25 2 840 066 002BG Nut, Flex Lock, Thin, 3/8 - 24

7 1 070 002 599 Spot Lever - Not Available Separately Bag 0f 10

8 1 070 002 724 Shifter Link - Not Available Separately 26 1 843 140 002BG Nut, Hex Lock, 10 - 32, Bag Of 10

9 1 070002 725 Cam Link 27 2 844 065 002BG Nut, Stover Lock, 3/8 - 16, Bag 0f 10

10 1 070002 727 Shifter Link & Bearing Assy 28 1 913 423 120BG Spring Pin, 1/8 X 3/4, Bag 0f 10
Includes ltems 8 and 12 29 1 948 767 132BG Washer, Flat, 13/32 X 13/16 X 1/16

11 4 070 002 745BG Flanged Bearing, .6265 X .814 X % Bag 0f 10
Bag Of 10 30 1 948 983 212BG Washer, Flat, 21/32 X 1-5/16

12 2 070 002 781 Needle Bearing Bag Of 10

13 2 070 002 816 Cam Follower 31 1 951 164 002BG Washer, Split Lock, 3/8, Bag Of 10

14 1 088-005-503 Tie Rod Bracket

15 1 090 005 520 Spacer

16 1 090 005 521 Shaft, Short Side

17 1 090 005 532 Spacer




TIE ROD ASSEMBLIES

TIE ROD ASSEMBLIES

ITEM PART NUMBER DESCRIPTION ITEM PART NUMBER DESCRIPTION
1 000 025 004 7/16 RH Rod End W/ Grease Fitting 21 090 005 251 Tie Rod Assy Respot
2 000 025 005 7/16 LH Rod End W/ Grease Fitting 22 090 005 253 Tie Rod Asy
3 070 001 557 Table Tie Rod 23 090 005 264 End Fitting. R.H. (Grease-Less)
4 088 005 500 Respot Tie Rod Assy 24 090 005 265 End Fitting L.H. (Grease-Less)
Steel Table, Black Tie Rod Bracket 25 710 501 013 Grease Fitting
5 070 001 601 Respot Rod Assy - Aluminum Table 26 710 501 014 Grease Fitting
6 070 001 602 Spot Rod Assy - Aluminum Table 27 809 865 245BG  Hex Hd. Cap Screw. 3/8 - 16 X 1-1/2 Lg
7 070 001 606 Respot Tie Rod - Rod Only Bag Of 10
8 070 001 607 Spot Rod Only - Aluminum Table 28 809 869 285 Hex Hd. Cap Screw 7/16 - 14X 1 - 3/4 Lg.
9 070002 578 Spot Lever Assembly 29 809 869 325BG  Hex Hd. Cap Screw, 7/16 - 14 x 2 Lg, Bag 0f 10
10 070002 727 Shifter Link Assembly 30 809 869 365BG ~ Hex Hd. Cap Screw 7/16 - 14 X 2- 1/4 Lg.
11 070 002 728 Cam Link Assembly Bag Of 10
12 070 006 358 Bracket Asy For Bin 31 809 869 405BG  Hex Hd. Cap Screw R.H.7/16 - 14X 2-1/2 Lg
13 070 006 481 Spot Link Assembly Bag Of 10
14 070 006 492 Respot Arm Link Assembly 32 835570 002BG  Hex Jam Nut. 7/16 - 20 R.H., Bag Of 10
15 070 007 295 Table Support Weldment R.H. 33 835670 002BG  Hex Jam Nut 7/16 - 20. L.H., Bag Of 10
16 070 007 296 Table Support Weldment L.H. (Not Shown) 34 844 065 002BG  Flex Loc Nut, 3/8 - 16, Bag Of 10
17 070 007 303 Spacer. 7/16 1.D. 35 844069 002BG ~ Nut-Stvr-Lk 7/16 - 14 (Bag 10)
18 088 005 501 Spot Tie Rod Assy 36 949 100 002BG  Plain Washer, 15/32 1.D. X 59/64 0d X 1/16 Thk
Steel Table, Black Tie Rod Bracket Bag 0f 10
19 090 005 651 Spot Tie Rod Assy 37 See Page 22 - 23 For Parts Of This Assembly
Steel Table, Silver Tie Rod Bracket 38 See Page 8 For Parts Of This Assembly
20 088 200 566 Crossbeam Weldment




FRONT ACTUATOR & CONNECTOR ASSEMBLIES

FRONT ACTUATOR & CONNECTOR ASSEMBLIES

ITEM QrY PART NUMBER DESCRIPTION

1 4 070 002 630BG Flanged Bearing, .252 X .315 X .218

Bag 0f 20
2 1 090 005 600 Actuator Lever Weldment
3 1 090 005 603 Actuator Base Weldment
4 1 090 005 607 Front Connecting Link
5 2 090 005 612 Front Connecting Link Pin, 7 Pin
6 2 808 549 200BG Screw, Button Head Cap,

%-20X 1-1/4, Bag Of 10

7 2 835 549 002BG Nut, Hex Jam, % - 20
Bag 0f 10

8 4 900 205 081BG Flanged Bearing, .315X .44 X .5
Bag Of 5

9 3 963 400 002BG X-Washer, 3/16, Bag Of 10




TABLE & RESPOT LINKS

TABLE & RESPOT LINKS

ITEM QTY PART NUMBER DESCRIPTION

1 6 070 002 653BG Flanged Bearing, .252 X .315 X .38
Bag 0f 20

2 1 070002 671 Respot Link

4 3 070 007 623 Lever, Respot Assembly
Includes Item 1 And Lever Casting

3 6 070 002 815BG Spacer Bushing
Bag Of 10

5 6 090 002 020 Link Body

6 1 090 005 555 7-Pin Link

7 1 090 005 556 8-Pin Link

8 1 090 005 557 9-Pin Link

9 1 090 005 558 10-Pin Link

10 6 090 005 571 Pin, 8, 9, & 10 Links

11 6 730027 019 Stud, Ball Head

12 14 844 049 002BG Nut, Stover Lock, 1/4 - 20
Bag Of 10

13 3 948 753 102BG Washer, Flat, 9/32 X 5/8 X 1/16
Bag Of 10

14 12 963 400 002BG X-Washer, 3/16
Bag Of 10




TABLE & RESPOT CELLS - STEEL

TABLE & RESPOT CELLS - STEEL

ITEM QY PART NUMBER DESCRIPTION

1 1 088 005 502 Table

2 4 090 005 503 Link Connector Pivot

3 10 090 005 504 Respot Pivot

4 4 090 005 540 Respot Cell Assy Cells 7 Through 10

5 6 090 005 544 Respot Cell Assy Cells 1 Through 6

6 10 801 149 100 Carriage Bolt, 1/4-20 X 5/8

7 10 801 149 247 Carriage Bolt, 1/4-20X 1-1/2

8 4 809 149 100 Screw, Button Head Cap,
1/4-20X5/8

9 10 844 049 002BG Nut, Stover Lock, 1/4 - 20
Bag 0Of 10

10 10 855349 010 Well Nut, 1/4-20X 1

1 10 963 400 002BG X Washer, 3/16, Bag 0f 10




RESPOT CELL ASSEMBLY - ALUMINUM TABLE

NOTE: FOR THE WELD STUD REPLACEMENT ON RESPOT CELL
FRAME, USE STUD # 070 002 650 AND 1/4-20 FLEX LOCK
NUT # 840 049 002

RESPOT CELL ASSEMBLY - ALUMINUM TABLE

ITEM
1

2
3

© 00 N o Ol

11
12
13
14
15
16

17
18

QrY PART NUMBER DESCRIPTION

10 070 002 629 Yoke, Arm Assy
Includes Items 2 And Yoke Casting

40 070 002 630BG Bushing, Yoke, Bag Of 20
10 070 002 644 Yoke Plate Assy
Includes Item 2 And Yoke Plate
20 070 002 645 Shaft
070 002 651 Lever Respot Yoke Pivot

10 070 002 653BG Bushing, Flange, Bag 0f 20
20 070 002 750BG Screw, Bag Of 10

20 070 002 752BG Bumper Extrusion, Bag Of 2
20 070 002 792 Frame Respot Weld
070 006 674 Respot Cell Assy. (For #7 Cell Only)
Not Shown

10 070 007 192BG Washer, Respot Cell, Bag Of 10
20 070 007 193BG Spacer, Respot Cell, Bag 0f 10
10 070 007 194BG Stud, Long, Bag Of 5
10 070 007 195BG Stud, Short, Bag 0f 5
10 070 007 196BG Bushing, Flange, Bag Of 5

070 007 200 Respot Cell Assy.

(For Cells 1 Thru 6 And 8 Thru 10) - Not Shown *** Jtem 11 Is Pressed In From The Topside On This Assembly;

20 090 004 123 Finger Assy - Includes Items 22 And 24
10 070 007 617BG Stud, Pivot, 5/16 Dia. Shaft, Bag Of 10

ITEM
19

20

21
22

23
24
25

26
27

28
29

QrY
1

1

20

10
30
29

10
10

PART NUMBER

070 007 618

070 007 620

090 004 113
070 004 123

730027 019
792 506 033
808 640 121BG

808 640 141BG
844 049 002BG

963 200 002BG
963 400 002BG

** Jtem 6 Is Pressed In From The Underside On This Assembly;

Used In Cells 1-6 And 8-10.

Used In 7-Pin Cell Only.

DESCRIPTION

Lever Assy

Includes Items 4, 6 and Lever Casting**
Lever Assy, #7 Cell

Includes Items 4, 6 And Lever Casting***
Arm Yoke Respot

Finger, Respot (Only For Use With

Inserts 792-506-033 And 090-005-617)
Stud Ball Head

Insert, Respot, Circular Pad

Screw, Soc. Hd. Cap, #10- 32X 3/4 Lg.
Bag Of 10

Screw, Soc. Hd. Cap, #10- 32X 7/8 Lg.
Bag 0f 10

Stover Locknut, 1/4 - 20, Bag Of 10
X-Washer, #9000 - 8, Bag 0f 10
X-Washer, #9000 - 12, Bag Of 10




RESPOT CELL ASSEMBLY - CELLS 1 THROUGH 6

RESPOT CELL ASSEMBLY - CELLS 1 THROUGH 6

ITEM

1

w

© 0 N >

PART NUMBER

070 002 630BG

070 002 645
070 002 651
070 002 653BG

070 002 695

070 002 750BG
070 007 192BG
070 007 193BG
070 007 195BG
070 007 651BG
090 004 113

090 004 118

DESCRIPTION

Flange Bearing, .252 X .315 X .218
Bag 0f 20

Lever Assembly Shaft

Respot Lever

Flanged Bearing, .252 X .315 X .38
Bag 0f 20

Yoke Plate, Not Available Separately,
Purchase As 070002644 Yoke Plate Assembly
Screw. Flat Head, Bag Of 10
Washer, Respot Cell, Bag 0f 10
Respot Cell Spacer, Bag 0f 10

Stud, Short, Bag 0f 5
Washer-Nylon-Dist Bag Of 10
Respot Yoke Arm

Respot Yoke

ITEM

13
14
15
16
17
18
19
20
21
22
23
24

PART NUMBER

070 004 123
090 005 522
090 005 544
090 005 617
090 005 632
090 005 640
730027 019
807 650 050
808 549 080BG
809 149 100
844 049 002BG
948 975 172BG

DESCRIPTION

Respot Finger

Respot Finger Bushing

Respot Cell Assembly, Cells 1 Through 6
Finger Insert

Finger Pivot Wing

Stud. Long

Stud, Ball Head

Setscrew, 1/4 - 28 X 5/16

1/4-20 X 1/2 Screw Sobt

Screw. Button Hd W/Patch 1/4 - 20 X 5/8
Nut, Stover Lock, 1/4 - 20, Bag 0f 10
17/32 X 1-1/16 Washer, Bag Of 10

R RRRRR=SS=NSESSEEESEDDR




RESPOT CELL ASSEMBLY - CELLS 7 THROUGH 10

RESPOT CELL ASSEMBLY - CELLS 7 THROUGH 10

ITEM  PART NUMBER DESCRIPTION ITEM  PART NUMBER DESCRIPTION
1 070 002 630BG Flanged Bearing, .252 X .315 X .218 13 090 005 522 Respot Finger Bushing
Bag 0f 20 14 090 005 540 Respot Cell Assembly, Cells 7 - 10
2 070 002 645 Lever Assembly Shaft 15 090 005 571 Pin. 8-9-10 Links
3 070 002 651 Respot Lever 16 090 005 617 Finger Insert
4 070 002 653BG Flanged Bearing, .252 X .315 X .38 17 090 005 632 Finger Pivot Wing
Bag 0f 20 18 090 005 640 Stud, Long
5 070 002 695 Yoke Plate, Not Available Separately, 19 807 650 050 Setscrew. 1/4 - 28 X 5/16
Purchase As 070002644 Yoke Plate Assembly 20 808 549 080BG Screw, Button Head Cap, 1/4-20X 1/2,
6 070 002 750BG Screw, Flat Head, Bag Of 10 Bag Of 10
7 070 007 192BG Washer, Respot Cell, Bag Of 10 21 809 149 100 Screw. Button Ho W/Patch. 1/ 4-20 X 5/8
8 070 007 193BG Respot Cell Spacer, Bag Of 10 22 844 049 002BG Nut, Stover Lock, 1/4 - 20, Bag 0f 10
9 070 007 195BG Stud, Short, Bag 0f 5 23 948 975 1728BG Washer, 17/32 X 1-1/16, Bag 0f 10
10 090 004 113 Respot Yoke Arm 24 963 400 002BG X-Washer, Bag 0f 10
11 090 004 118 Respot Yoke
12 070004 123 Respot Finger




X-FRAME TO TABLE CONNECTIONS

X-FRAME TO TABLE CONNECTIONS

ITEM QrY PART NUMBER DESCRIPTION

1 4 000 023 114BG Flanged Bearing, .628 X .815 X .06
Bag Of 10

2 2 090 005 547 Rear Leg

3 2 090 005 564 Front Leg

4 4 090 005 593 Axle Tube (Sleeve)

5 4 190 001 490 Ball Bearing, .875 X 1.875 X .5

6 1 806 265 240BG Setscrew, 3/8- 16 X 1.5
Bag Of 10

7 2 809 865 325BG Screw, Hex, 3/8 - 16 X 2
Bag Of 10

8 2 809 869 365 Screw, Hex, 3/8 - 16 X 2%

9 2 835 565 002 Nut, Hex Jam, 3/8 - 16

10 2 844 065 002BG Nut, Stover Lock, 3/8 - 16
Bag Of 10

11 2 844 069 002BG Nut, Stover Lock, 7/16 - 14
Bag Of 10

12 4 900 110 161BG Bushing, Bag 0f 5




YOKE & SPOTTING CUP ASSEMBLY

YOKE & SPOTTING CUP ASSEMBLY

ITEM QrY PART NUMBER DESCRIPTION ITEM QrY PART NUMBER DESCRIPTION
1 12 000 025 549 Lock Collar With Setscrew 23 1 090 005 553 Shaft #1
2 2 000 026 032 Spring 24 1 090 005 554 Arm Actuator
3 2 070 002 602 Inner Lever 25 2 090 005 577 Spring Hook
4 2 070 002 603 Outer Lever 26 1 090 005 578 Shaft #4
5 2 070 002 609 Pin 27 8 190 001 490 Ball Bearing, .875 X 1.875 X .5
6 1 070002 611 Link Order part 070002612 28 4 701 310 036BG Thrust Bearing, Bag Of 10
7 1 070 002 612 Link Assembly - Includes Items 6 and 37 29 3 809 849 165BG Screw, Hex, 1/4 - 20 X 1, Bag Of 10
8 1 070002 616 Shaft #2 30 4 809 865 245BG Screw, Hex, 3/8 - 16 X 1-1/2, Bag 0f 10
9 1 070002 617 Shaft #3 31 1 809 865 365BG Screw, Hex, 3/8 - 16 X 1-1/2, Bag 0f 10
10 1 070 002 620 Spacer 32 10 810 249 200BG Screw, Socket Head Cap,
11 1 070 002 683 Yoke, Casting Only * 1/4 - 20 X1-1/4, Bag Of 10
12 2 070 002 688 Spring, R.H. Wound, (7 PS & #3 Shaft) 33 5 839 665 002BG Nut, Flex Lock, 3/8 - 16, Bag 0f 10
13 1 070 002 689 Spring, L.H. Wound, R.H. Side (10 PS) 34 17 844 049 002BG Nut, Stover Lock, 1/4 - 20, Bag 0f 10
14 3 070002 719 Spring Sleeve 35 40 844 057 002BG Nut, Stover Lock, 5/16 - 18, Bag Of 10
15 4 070 002 723BG Pin, Actuator Shaft, Bag Of 10 36 2 900 114 161 Bearing, 7/8 X 1-1/8 X 1
16 30 070 002 784 Spotting Cup Liner 37 4 900 205 053BG Flanged Bearing, .315 X .44 X 5/16,
17 20 070 002 787BG U-Bolt, Bag 0f 2 Bag Of 5
18 10 070 002 788 Cap 38 15 907 000 600BG Key, Bag Of 10
19 10 070 002 809 Spotting Cup Casting Only ** 39 2 913 437 240BG Spring Pin, 3/16 X 1-1/2, Bag Of 10
20 3 090 004 033 Clamp 40 40 948 761 112BG Washer, Flat, 11/32 X 1-1/16 X 1/16,
21 2 090 005 545 Eront Leg ésésembly Bag 0f 10
ee page 36 For Parts Breakdown . . ) ,

22 0000558 Rearleg el e e e o ety i

See page 36 For Parts Breakdown *+ Also available as 070-002 808 complete assembly - includes Items 16, 17, 19, 32, and 34,




BIN ASSEMBLY - STEEL

[
L
w
[
o=
L
w
LL E
i
o U
=T
J J
o
Cw
o oo

‘ \‘:ﬁ" ‘ 56

(=

3
o

_ fc,{,)\ L /B agy

B
99000 ®®




0730 8ed - #/€-€ X 021/ 'MaI9S PH XH

/€ X 0T-1/1 ‘MoI9S PH XH

T/1X0C-1/T "M3I9S PH XH

07 J0 8eg ‘0Z-%/T 19A0)S ‘M

0740 884 - 2/1 X 0T-7/T Me10S PH UORING 19%005
ww Q0T X 9N ‘XoH ‘Malas

ww ZT X 9N ‘peaH uonng ‘malos

Ww 9T X 9N “XoH ‘MaJas

07 J0 8eg - OT# ‘100 [eusanq ‘Iaysem

07 J0 Seq ‘ajyoid YsiH Aoy

G 10 8ed - 91/6 X €0G° X 8.€" ‘Suneaq pagueyy
G J0 88g - 8/G X L8 ‘Bulieag anss|s

0T J0 884 - 9T - 8/€ “207 XeH ‘IN

0T J0 8eg - 0Z - 7/T "4007 JaA0)S 1N

0T 40 3eg - Z€- 9 1907 XoH ‘IN

9 ‘XoH N

T - 8/€ ‘Wer ¥aH N

07 40 8eg - 9T - 8/€ “®H ‘IN

07 J0 Seg - SWS "7 X ZE - 9 ‘PedH punoy ‘malag
07 J0 Seq - swas ‘¢/T X TE - 8 ‘PeAH punoy ‘maidg
0T J0 8ed - Z/T X € - OT ‘PeaH SsniL ‘Maidg

0T J0 8ed - #/1-1 X 9T - 8/€ ‘XoH ‘Ma1dg

0740 8eg - T X 9T - 8/€ 'XoH ‘MaIdS

0730 8eg - €X 0T - /1 'XoH ‘MaIdS

07 0 8ed - #/€-1 X 0T - #/T ‘XoH ‘Ma10g

¢/TX 0T 7/T YoH ‘MaIas

W ‘Jousem 1el4

.8/ ‘UOJAN ‘dwe)

1JBWwoIy

Sumy4 asealy

Ww T X 9N ‘XaH ‘MaJas

0740 8eg - 8/T X G'T X G068 ‘Suleag ismiy|
pu3 poy

8unse) pue ‘T ‘G Swiay| Sapnjau| - A|quIassy iy

NOILdI¥OS3a

98409 678 608
Gl 678 608
G80 6¥78 608

98¢00 670 v¥8

94080 675 808

Molag 83S SsqQ

Mo[ag 835 sqQ

Mo[ag 335 SsqQ

94¢00 00T .66

94009 000 L06

94160 90¢ 006

94107 17 006

9d¢00 590 ¥¥8

94¢00 670 ¥¥8
94¢00 LCT €V8
900 049 8€8
€00 994 GE8
94¢00 999 T€8

94¢9T LCC 818

98¢80 LcT 818

94¢80 0v6 €18

9440C 998 608

94997 998 608

9448y 6¥8 608

9448¢ 68 608
G80 6v8 608
10¢ ¢0S 981
€10 L0T ¥v7L
020919111
100 T0G 0T
€90 €10 60,

98050 6¢€ T10L
0S¢ 500 060
6¢v 900 020

YIGNNN LYvd

99
€9
oy
1S
79
69
79
€9
a9
19
09
69
89
1§
96
ag
¥
€g
4]
19
0§
6V
8
Ly
o
1
144
&y
47
144
oy
6€
8¢
L€

3Ll

19A97
pms dwey)

Ajqwassy uig ‘yeus

J130eds

uld T# ‘aping uid

(Sd 0T) "H'Y “flqwassy yoel|

(Sd 2) "H7 “Alquiessy yoel|

Aug uid G# 9noeig

(9-T suid JO Sd L) aping uld

(9-Z suid 40 Sd 0T) apInY uid

(Sd £) "H"1 ‘apising “1aBuing

(Sd 1) "H'Y ‘epising “4Buing

(Sd 0T) "H7 “1eyus) “4agung

(Sd 2) "H'Y “4ewua) ‘188uIng
19y9e1g Woddng Ajquassy uig

(Sd ) *H"1 ‘aping uid

(Sd 0T) "HY ‘eping uid

971 ‘G ‘p suld ‘aping peay/1e0eds
€1 7 suld ‘apiny peaH/180edg
aping ng uld ‘4soeds

1oys ‘|auuey)

3uoT ‘yuswpam [duuey)
flquiassy uig 19y0e.g

flquassy 19yoe1g

101BMAY YIUMS

07 40 Seg “Alquiassy uig ‘Junojy yoous
aping uid

flquisssy uig ‘poy

0T J0 Seg ‘Jadwng

J190eds

Suueag |leqiun

0T J0 Seg quawaoeyday pja14 ‘papeaiy) “is|joy Suuieag
YOUMSOIDI

Buuds

Joje[nsu

NOLLdI¥Os3a

80v 900 00
€0% 900 020
¢0% 900 020
06€ 900 0.0
68€ 900 0.0
88€ 900 0.0
98€ 900 00
78€ 900 0£0
18€ 900 0.0
08€ 900 020
L1€900 0.0
92€900 0.0
€1€9000.0
¢L€900 0.0
1.€900 0.0
0£€ 900020
69€ 900 00
99€ 900 0.0
G9€ 900 020
¥9€ 900 020
€9€ 900 020
09€ 900 020
6G€ 900 020
8G€ 900 0.0
9G€ 900 020
987G€ 900 020
€6€ 900 020
TG€ 900 020
94¢66 1¢0 000
807 900 020
719 620 000
9414¢ 920 000
€70 9¢0 000
89T ¢¢0 000
616G 7¢0 000

Y3GINNN LYvd

9€
GE
43

O = AN O T 1O O I~ 00 O O — AN N S IO O M~ 0 OO O H AN Mm
~ v = A A A A A AN AN AN AN AN AN AN AN AN AN MO Mmoo

— AN N O © 0 O

3L

1331S - AT9IN3SSY NIF




DURABIN

DURABIN 1 SWITCH PARTS

DURABIN

ITEM PART NUMBER
1 000 026 043
2 070 006 1428BG
3 070006 371
4 070 007 1928BG
5 088 001 094
6 088 001 200
7 088 001 264
8 088 001 600
9 088 001 601
10 088 001 602
1 088 001 603
12 088 001 604
13 088 001 605
14 088 001 606
15 088 001 607
16 088 001 608
17 088 001 610
18 088 001 617
19 6120882045
20 711 512 040
21 711 516 020

DESCRIPTION

Switch

Bumper, Bag Of 10

Support Bracket

Washer, 1/4 x 1 x .5, Bag Of 10
Switch Actuator Weldmnt, Durabin |
Durabin Switch Spring

Bin Frame Edge Trim

Durabin 2

Durabin 2 Frame Weldment
Durabin 2 Bin Switch Assembly
Shuttle Rear Support Guide
Spacer, .25X.375X.375, Steel

Hat Replacement Spacer

Durabin 2 Switch Bracket

Durabin 2 Shuttle Support, 7-Side
Durabin 2 Switch Actuator

Durabin 2 Shuttle Support, 10-Side
Durabin 2 Shuttle Assy - Not Shown
Durabin 2 Assy And Frame

Includes All Durabin 2 Parts Shown.
Grommet, 3/8x 7/8x 1/4
Grommet, 1-1/16x 1/2x 3/8

ITEM

22
23

24
25

26
27
28
29
30

31
32
33
34

35
36

PART NUMBER

744 107 013
808 549 160BG

808 549 285
808 849 120BG

809 849 085
809 849 100BG
809 849 125
809 849 605BG
809 849 885BG

818 227 082BG
818 227 1628BG
834 549 002

839 549 002BG

843 127 002BG
948 753 1028BG

DESCRIPTION

Clamp, Nylon, 3/16

Screw, Button Head, 1/4-20 x 1,

Bag Of 10

Screw, Button Head, 1/4-20 x 1-3/4
Screw, Socket Flat Head, 1/4-20 x 3/4,
Bag Of 10

Screw, Hex, 1/4-20 x 1/2, Grade 8
Screw, Hex, 1/4-20 x 5/8, Bag 0f 10
Screw, Hex, 1/4-20 x 3/4

Screw, Hex, 1/4-20 x 3-3/4, Bag Of 10
Screw, Hex Hd, 1/4-20 X 5-1/2",

Bag 0f 10

Screw, Philips Pan Head, 6-32 x 1/2,
Bag Of 10

Screw, Philips Pan Hd, 6-32 x 1,

Bag Of 10

Nut, Hex, 1/4-20

Nut, Hex, 1/4-20. Bag 0f 10

Nut, Keps, 6-32, Bag Of 10

Washer, A-N Flat, 1/4, Bag Of 10




SHUTTLE ASSEMBLY

SHUTTLE ASSEMBLY
ITEM PART NUMBER DESCRIPTION

1 070 006 254 Side Tube, Short

2 070 006 256 Outside Tube

3 070 006 259 Shuttle Arm Bracket

4 070 006 266 Bin Spring Strap

5 070 006 268 Strap

6 070 006 447 Spring, Shuttle Assembly

7 088 001 211 Pin Holder

8 088 500 153 Cross Tube. Long

9 088 500 155 Side Tube, Long

10 088 500 157 Tube, Center

11 088 500 158 Cross Tube, Short

12 088 500 161 End Clamp, Front And Rear Of Steel Bin
Pinspotters, Front Only On Durabin Equipped
Pinspotters

13 088 500 163 Shuttle Rear End Clamp For Durabin

13 088 500 163BG Shuttle Rear End Clamp For Durabin
Bag Of 16

14 809 849 245BG Screw, Soc Bt Hd, 1/4-20 X 1-1/2
Bag Of 10

15 809 849 285BG Screw, Hex Hd, 1/4-20 X 1-3/4
Bag Of 10

16 844 049 002BG Nut, Stover Lock, 1/4-20, Bag Of 10

e



DISTRIBUTOR DRIVE SHAFT - EARLY

DISTRIBUTOR DRIVE SHAFT - EARLY

ITEM QY PART NUMBER DESCRIPTION
1 000 024 893 Drive Shaft Asm LH (Even Machine)
2 2 000 029 073BG Washer, Bag Of 10
3 070 006 102 Drive Shaft Asm RH (0dd Machine)
4 1 070 008 004 Universal Joint, Plastic
5 1 070 006 101 Shaft R.H. Machine (0dd)
6 1 000 022 369 Shaft, L.H. Machine (Even)
7 2 000 026 461BG Bearing Uniball
8 1 000 024 892 Ball Bearing Retainer
9 1 000022 717 Pin Dist Drive
10 1 913 423 120BG Spring Pin, .125 X %, Bag Of 10
1 1 913 437 160BG Spring Pin, .187 X 1, Bag 0f 10




DISTRIBUTOR DRIVE SHAFT - CURRENT

ITEM

~N o Ol WN -

10
11
12

QY

[EN NC RSN N Y

_ = e N

PART NUMBER

000 029 073BG
070007 586
090 002 017
090 002 018
090 002 019
090 002 034
090 006 102

090 006 103

722 501 070
908 048 480
913 423 120BG
913 437 160BG

DESCRIPTION

Washer, Bag Of 10

Universal Joint, Steel

Shaft, LH Machine (Even)
Shaft, RH Machine (0dd)

Ball Bearing

Ball Bearing Retainer
Distributor Drive Shaft Assy

RH (0dd)

Distributor Drive Shaft Assy

LH (Even)

Spacer

Dowel Pin, 1/4 X 3"

Spring Pin, 1/8 X 3/4, Bag 0f 10
Spring Pin, 3/16 X 1, Bag 0f 10




DISTRIBUTOR ASSEMBLY 1

(39333537 (292928 @ @)@)E3) (14) (B (D

(P DEIADA9ENS (DG (2@ 1) ()




0T 40 8ed - 9T/T X CE/TT X 9T/TT ‘Iausem

0T J0 84 - 9T/T X TE/6 X 8/G “1ausem

07 0 8ed - 9T/T X % X T€/1 “1ausem

07 J0 88g - £9-001G ‘Suiy Sulurelsy

07 40 8g - L€-00T ‘Sury Suiurelay

0T 40 88g - Z1Z-8005 ‘Suy Suiurelay

07 J0 8ed - LET-000G ‘Buly Sulutelsy

07 0 8ed - /1-T X 91/¢ ‘uld Buudg

07 J0 Seg 8/ X 91/€ ‘uid Bundg

0740 8eg - €1 - /T %007 J3r0S ‘1N

07 J0 8eg ‘0T - ¥ "490743003S N

0740 8eg ‘¥ - 0T %207 X84 ‘IN

8T - 8/G ‘wer ¥aH N

0T J0 8ed - %T X ¥¢-0T ‘de pea 194205 ‘Ma1ag
0T J0 38g % X 81 - 9T/G 'XoH ‘Ma12g

07 J0 8ed 4T X 0 - % XoH ‘Ma10g

0740 8eg ‘T X 0T - % ¥oH ‘Ma10g

% X 0T - % ‘XoH ‘MaIds

07 10 884 ‘8/G X 0C-1/T 194908 XeH PH 1el4 ‘Mai0g
0740 8ed - 2/T-1 X 0C - 7/T ‘PeaH uonng ‘maiag
alog /€ ‘Sulieag

0 ‘Gt ‘St ‘T SWay sapnjoul

fssy Bunsey yoddng 3 poy doig duj

flquassy Sunse) poddng duy

Aiqwassy poy doys duy

fiquiassy yury poy

ued 10jusliQ

G J0 Seg ‘Iaysepm 1sniyL

09 pue ‘7T ‘TT ‘6 ‘T Sway| sapnjou| - ASsy Ly aAuq
flquassy a1eid yanj

NOILdI¥IS3a

99¢TT 19/ 8Y6
94¢0T €91 8v6
94¢80 G . Y6
94009 S00 616
9800€ G00 616
9800¢ 700 616
94009 000 616
9490¢C LE0 116
24077 LEV €16
9d¢00 €20 ¥¥8
98¢00 6¥0 ¥¥8
94¢00 6€0 0v8

€00 89 S€8
940v¢ 6EC 018
94080 298 608
9850¢ 678 608
98497 678 608

GCT 678 608
9400T 678 808
9400¢ 615 808

160 ¢TL 10L

899 900 060
G99 900 060
€99 900 060
€9¢ 500 060
110 €00 060
949.€ 200 020
611 200 0.0
€69 900 0.0

Y3GINNN Ldvd

99
69
79
€9
a9
19
09
65
89
1S
96 ‘GG
4]
€9g
S
16
0
o
8
Ly
9y
Gy

— N N —+H ©

o
-~

—~ AN — AN AN < AN v o o M~ NN

144
{47
47
14
oy
6€
8¢
JA3

v v v e o

ALD 3L

apelg dois

fquassy Jeay uoiuid

10Md

ETEETIS

}13g 8Auq Joinquasiq “Aolind
we?) uxapu|

0T J0 8eg “Jadwng

fissy Suueag 3 Sunse)
ale|d yanpy

Alquassy Sunds

281Q uonauy

WIOM

07 10 8eg - Yoy J0INqUISIQ ‘JaYSepm
EIEETS

19y0e.g Yoddng doyg duj
uld 1504 Suudg

yeus

pu3 uadp ‘Suueag a|paaN
pu3 paso}) ‘Suueag a|paaN
LT6°T X TGT'T “1SnIyL 8|paa ‘Guuieag
1BUSeM 1Sy

18MO][04 we)

[e10ads ‘1N

dwey) adey

180eds Buieag

1eys poddng we)

Wiy nuqQ

wy

wiy ‘yeys

[e109dS ‘)jog

Jeau] ‘Buudg

0T 40 Feq “1aysem

999§ 1504 Bundg

Suneag

[e1oads ‘N

NOILdI¥IS3a

169 900 020 1 9¢
989900 0.0 7 Gt
G89 900 0.0 7 ¥E
919900 0.0 7 €€
999 900 020 7 [4%
677 900 020 7 1€
94¢yT 900 020 1 0€
9€1 900 020 1 6¢
0€7 900 020 1 8¢C
8¢1 900 020 1 X4
9¢1 900 020 7 9
G¢1 900 020 7 414
94121 900 0.0 7 T ‘€T
171900 020 [4 [44
780900 0.0 1 1c
¢80900 020 1 0c
110900 0.0 1 61
90900020 1 81
60900 0.0 1 1T
720900 020 1 91
€10900 0.0 [4 a1
120900 020 € 14
690 900 020 T €l
G90 900 0.0 T cl
790 900 040 € 11
790 900 020 T 01
€60 900 0.0 1 6
160 900 0.0 1 8
670 900 020 T L
870900 0.0 7 9
€0 900 040 T G
98698 920 000 T 14
180 9¢0 000 T €
6.9 720 000 8 [4
€11 ¢¢0 000 € 1

Y39GINNN LYvd ALD 3L

T A19IN3SSY HoLndlulsia




DISTRIBUTOR ASSEMBLY 2

(%)
R OEEEE GO

(1540

69 (3 (9@ EN(DEEHD ()

[

OIOD, ? ) GG
< \ & - ..‘/ S L
WL el : . _C\ 2 .'.’: ‘

® @ OOO@®®®®@OE@O@®@@®®E




0710 3eg - OT # %007 ewispq ‘Iaysem

07 J0 3eg - J€-GTTG ‘Sury Suiuleray

07 0 Sed - £9-00TG ‘Buty Sulutelay

07 J0 Seg - %T X 8/¢€ ‘uid 8unds

070 8eg - 8/1 X /81" ‘uid Bundg

fay

G0 3eg - /T X 8L€" ‘Sulieag ansalS

0T 40 8ed - 0T - ¥ 007 43R0} INN

0710 3eg - 7€ - 0T ‘UYL 4007 %8l ‘NN

07 J0 5ed - ¥ - 0T 007 X814 1NN

07 J0 5eg - 8T - v ‘Wer XaH N

0T J0 5ed - % X T€ - 0T 'PesH SSni| ‘aios

07 J0 5ed - T X $2-0T ‘de) pesy 184208 ‘#8103
0T J0 5ed - %4G X 0T - ¥ 'XoH ‘Maiog

0T J0 5ed - %€ X 0T - ¥ XoH ‘Malog

0T J0 88 - T X 0T - % YoH ‘MaIS

Y% X 0T - ¥ XoH ‘Malog

0T J0 84 - #/1-1 X OC - % ‘PeaH uonng ‘meis
0T 4086 - TX 0T - ¥ ‘PeaH 19008 ‘M3IOsIas
0T 40 3eg - 8/€ X 07-% ‘PeaH aienbg ‘Ma1os)es
2l0g papealy] 0 - ¥4 .we__hmmm_ lleq

[lequn ‘uueag

fjquiassy dif) 3 119uS

pms pesy leg

pms pesH |leg

113g Joinquisiq A-Alod

TG pue Qg Sway| sapnjou] - Aquiassy julof |jeg
TG pue g swa)| sapnjou|

Alquiassy uior leg

alqe)

€97 ‘TG ‘0G ‘6t ‘G Sway| sapnjou|

>_9Emwm< 9|qe) J0nqlisiq

6 way pue Junse) sepnjou - Assy Sunse) uoddng aerlie)
19 pue Qo Sway| sapnjou|

3IPPIN ‘Alquassy agn]

Jeay ‘Sunsen ageusen

3IPPIN ‘aqn]

JUSWIPIAM WY Jaya0y duy

NOILdI¥IS3a

94¢00 00T LG6
98008 900 616
98009 G00 616
9408¢ v9v €16
24077 LEV €16
007 000 L06
94180 90T 006
94¢00 6v0 v¥8
94¢00 0v0 0v8
94¢00 6€0 0v8
94¢00 049 S€8
94¢80 0§ €18
980971 6€EC 018
984688 678 608
98609 678 608
94997 6¥8 608
GCT 6v8 608
9400¢ 65 808
94097 6v¢ L08
94090 6v¢ 908
yCT 6v8 101
860 0T 10.
¢17 %00 060
117 00 060
0TT ¥00 060
606 170 020
€.11100.0

¢/11100L0
11171000

07710020
889900 0.0

€89 900 0.0
¢19900 0.0
119900 0.0
799 900 020

YIGNNN LYvd

€l
[
1L
0L
69
89
19
99
69
79
€9
a9
19
09
64
89
19
99
6g
12
€6
S
16
09
6
8
Ly

H o o N H A N A N ON AN AN Ao =S

~—

9

~—i

e

47
144
014
6€

o o

ALD 3L

yeys

07 10 Seg “adwing

190edS JanQ

190eds Jauu|

pieny jjag

agn] Yoddng ageuse)

014JU8297 ‘Panooly) ‘Sulieag

9111U32U0) ‘Pan00y ‘Sulieag

pmg dwey)

9n9a|S 1504 Suuds

yur Alquiassy sajjoy

Jaoeds

aqn] J3udmys1 yeg

19)0e1g SuryIel]

19 pue ‘1 ‘9z sway| s3pnjou] - Ajqwassy aqn
(Sd 0T) "H"Y4 @piny Uoddng

(Sd 1) *H"1 ‘aping Loddng

104 ‘aeuse)

leay ‘auuny 199

0T 40 Seg ‘uid J19g

07 J0 Feg ‘Suroe yog

Sundg

\ur] Sunasuuo)

34NL pue /9 wa)| SapNjau| - U0l “Alquassy aqn)
1e]|0) Suuds

(Sd 2) sio1j0y fi030e4 yym Funse) sapnjouj
‘H1 “Assy wy dut

(Sd 01) S191104 K103964 yUM Bunse) sapnjou|
‘HY “Assy wuy duy

1eus

aping uid

f3)|nd pue g way sapnjou| - Alquuassy As|nd
] Way| sapnjau] - Assy poddng Jauuny 18g
JuawpEm Hoddng

aqn|

210 Feg ‘1ajj0y uoliN

07 J0 8eg - papeaiy] ‘Buuieag Jo||0y

undg sausnydi yjag

Suneag

[e1o9ds ‘N

NOILdI¥IS3a

659 900 020
94¢v1 900 020
0%T 900 0.0
6€7 900 020
L€7900 020
0¢1 900 0.0
811900 0.0
111900 020
917900 0.0
1171900 020
607 900 020
807 900 020
L07 900 0.0
907 900 020
GOT 900 0.0
70T 900 0.0
€07 900 0.0
G40 900 0.0
¢v0900 020
94.€0900 0.0
989€0 900 0.0
GE0 900 0.0
620900 0.0
120900 020
670900 0.0

970900 0.0

670900 020
710900 0.0
€10 900 0.0
110900 00
600 900 020
100900 020
00 900 0.0
94,68 100 020
9414¢ 920 000
1€0 9¢0 000
6.9 720 000
€11 ¢c0 000

Y39GINNN LYvd

™ v v = AN v v A A A AN AN AN O A M AN

AN AN v~~~ OO AN

(=}
—

— ©

Mb

8¢
L€
9¢
Ge
e
€€
[43
1€
0€
6¢
8¢C
1C
9
14
|74
€
[44
1¢
0c
61
81
11
91
Gl
14

€1

N
~

A NMm ST 0O~ SO

3L

¢ A19IN3SSY HoLndluisia







et
KON

y%mﬂ,ﬁwu

mnu

o mx.

A
_ PR EETE

e N AT

and

i

|

a
Z
LJ
-
O
<
0




QIS "H'T "INIHDYW 'H
ALV Td ADVEADIA
434

3018

H'H OINIHD YW H
LV 1d ADVEMNDIN
EEL

>
-
(aa)]
=
m
%)
v
<
o
2
[
Z
(S
<
(aa]




07 J0 Feg - 8/¢ 1007 IS ‘1aysem

07 J0 3ed - 9T/T X 9T/€T X CE/ET ‘18l ‘Jausem
07 J0 8ed - 9T/T X TE/TT X 9T/TT ‘1eld ‘1usem
070 88 - 9T/T X €/6 X 8/G 184 Iaysem

07 J0 3ed - 8T - 9T/G 4207 43A03S I\

07 J0 8eg - 0T - ¥/T "49074310}$ N

0T J0 8ed - % X ¥C - 91/G XoH ‘MaIag

0740 8ed - #/1-1 X 8T - 9T/G 'XoH ‘M10g

07 J0 8ed - T X 8T - 9T/G ‘XoH ‘Ma1a3

07 J0 3ed - #/€ X 8T - 9T/ XoH ‘Ma1ag

NOILdI¥OS3a

94¢00 97 166
94CET 191 8Y6
94¢TT 191 876
94¢0T €41 8Y6
9d¢00 LS50 ¥¥8
94¢00 6v0 v¥8
94G¢CT 848 608
9440¢ £98 608
94991 298 608
984¢T 198 608

YIGINNN LYvd

Lc
9
14
|74

AN ©

[44
1¢
0c
61
81

© © M — N

ALD 3Ll

0740 3e@ - AT X 1T - 91/ ‘PedH 1el4 ‘MaIog
07 J0 3ed - % X ¥C - 91/G ‘PeoH 1el4 ‘Mo10S
0T 40 8ed - % X 0 - % ‘PeaH 184 ‘MoI0g

07 J0 384 - T X 4T - 8/€ ‘PeaH uonng ‘ma1as
aJeld peai] aulyoe ppo

9]e|d peai] sulyde|y usng

19y9e1g Yoddng

(uen3) H1 “llews ‘Alqwassy Je 7 Moid

(PPO) HY ‘llews ‘Alquiassy Jeq B Mold

poy Suness uid

aoelg

Juswppem dens

Sununoy Jagany

(PPO) HY ‘flqwassy 1e B mojd

(uan3) H1 ‘Alquisssy 18 B Mol

(PPO) H1 ‘Aquiassy 1ep 7 uoidy

(uang) HY ‘“Alquassy 1e|\ B uoidy

NOILdI¥IS3a

2407 898 808 1 11
940¢T 848 808 [4 91
240¢T 68 808 7 Gl
94097 996 808 1 14
1¢1 700 880 7 €l
0¢T 700 880 7 4
64€ 200 020 1 11
697 00 0.0 1 01
¢Ty 100 020 1 6
G667 700 020 1 8
G817 100 0.0 1 L
787 100 020 [4 9
890 6¢0 000 1 G
L€ 120 000 T 14
89€ 120 000 1 €
00T L0 000 7 [4
660 2¢0 000 T T

Y39GINNN LYvd ALD 3L

AT9INISSY N3 MOoVE




KICKBACK PLATE ASSEMBLY — BALL EXIT SIDE




papaau se finuen),

aue7 ppo ‘Bury 100 |1eg sueyaIn Tr9 110 0L0 9
aue7 uang ‘ury Joog ||eg aueyiain 79 110 020 14
Suiysng poy ureun) 982 110 0.0 T T
[e1030S “Iaysem 050 110 020 «CT 34
(PPO) BUIYIBI "H'Y ‘WuBWIP|3M Jooq 900110 0.0 1 144
(uang) suiyoe|y "H7 ‘Wawplapm Jood 00 TT0 020 1 1T
0T J0 &g - 8/€ 007 WdS ‘JouseM 94200 9T 166 € 8y 19y08.g doig 17 leg 79 00 0.0 1 0z
0730 8eg - 9T/T X T/T X ¥/1-T ‘1ol JouseM  99C.LT GL6 8v6 T Iy JUBWIP[IM 18Y0eIg BUL PUB ‘T ‘6T ‘6 SWY| SOPNJU|
0740 8ed - 9T/T X OT/ET X TE/ET YauseM  9ATET L9/ 8Y6 4 9y SUIYIBIN "H'Y ‘OPIS "H'Y ‘Alqwassy 13xyoeig Sulieag 19 620 000 1 61
07 J0 Seg - (wuswaoe|day piold) 19AY 8MIQ  9F000 000 LE6 6 Gy [3ued yoegyoIy 0v9 620 000 T 87
0740 feg ‘Sury Buwiessy 99008 500 616 1 4 pms 10Md 610 620 000 1 1T
GJ0 8eg - #/1-1 X €G/" ‘Buueag 939l 9FEOT CTT 006 1 ey 07 J0 3eq ‘sueyiain “adwng  99Z9E 820 000 1 97
0710 8eg - 07 - ¢/1 00748001 N 99200 720 ¥¥8 T 14 Jaysep Hoddng Jajjoy juosy ¥9 120 000 1 g1
070 8eg - 87 - 9T/G “007J8A01S N 9900 LG0 P78 8 15 Suueag 15Ny} %9 220 000 1 1
0740 34 - 0 - 7/7 490743003 NN 99200 6v0 t¥3 z oy TETRISEIN 068 20 000 4 €1
0740 8eg - 97 - 8/ 00T %o N HIZ00 G99 6E8 € 6€ 19y0e1g Hoddng Yol 899 %20 000 1 4)
070 8eg - 42 - 9T/G ‘Wer¥eH ‘NN 9400 856 GE8 1 8¢ Jaduing doig %9 ¥20 000 T A
0730 8eg - ¥ X 9T - 8/€ ‘XoH 'M3I9S 995K G98 608 1 1€ Voddng Jaureiay 926 220 000 T 01
0730 8eg - T X 9T - 8/€ 'XoH ‘M3I19S  9FGIT G98 608 g 9¢ 07 J0 Seg ‘Buuesg woddng  9gHZ6 £20 000 4 6
0T J08ed - #/€ X 8T - 9T/G XoH ‘W39 9AGLT 168 608 4 Ge ajguy 818 220 000 T 8
/€ X 81 - 91/ ‘PeaH 1el4 ‘Maiog 0CT 158 808 9 € (Sd 2) 8piS "H"71 ‘Woddng %o0g 661 220 000 1 ]
07J0 8ed - /€ X 8T - 91/G ‘PeaH uonng ‘Mai0s  HFOZT LGG 808 ¥ €€ (Sd 0T) apIS "H°Y ‘Hoddng yoojg 61 220 000 1 9
0710 889 - T X 0T - /T ‘PeaH uonng ‘maiog 99097 675 808 14 143 voddng xog 88/ £20 000 T g
umi4 esealn 600 T0G 0T/ 1 153 plaIYS 00€ 20 000 T v
Jaoeds 927 00 060 14 0€ T PUY ‘6T ‘6 ‘C Sway sapnjou]
19y0e)g Hoddng g TET 00 060 T 6C (Sd 2 uan3) aulyael "H'1 ‘BpIS "H'1 “Alqwiassy 19yoelg Suneag 6% 220 000 1 €
(umoyS JON - SPg UBA3) - SUIYIRIN "H'T ‘OPIS "H'T ‘alelcbiory 62T 00 060 I 8T (Sd / UeA3) BUIGIBI “H'] ‘OPIS "H"7 JuBWIPIBM 18Yoeig 8vZ 220 000 1 14
(SPg PPO) - BUIYOBIN “H'Y ‘OPIS "HY ‘rejdyaly 92T %00 060 1 1T guuds 02 120 000 I I
NOILLdIYOS3a Y3FGINNN LHvd ALD 3Ll NOILdI¥OS3a Y3IGINNN LHvd ALD 3L

30IS 11X3 T1vE - AT9IN3SSY 31V1d YOVEXIIN




KICKBACK PLATE ASSEMBLY - OPPOSITE BALL EXIT SIDE




(Sd 0T u8n3) - BuIydeIN H] ‘BPIS "H'Y “Assy Sulesg 9¥9120000 T 0¢
JUBWPIOM 13Y0RIg BUL PUB ‘G ‘GE ‘1 SWSY| SBPNJU]
(Sd £ PPO) - BuIydRIN “HY ‘BPIS "7 “Assy Bunieag Gv9 120000 T 6C
Iaysem Tr9 220000 1 8C
utieag isniy] 9120000 T 1T
07J0 Segd ‘v UausemX 94200009 €96 T 15 190819 %ORQYOIY ¥9r 920000 T 14
07 J0 Sed - 8/¢ {007 (dS “IsyseM  9H4Z00 9T 166 . 96 Ajqwassy 10108(3 uid ‘Weys ¥08G20000 T 14
07J0 feg ‘JouseM  992€T 19/ 876 9 6§ flquiassy 1019(3 uld “18]|0Y €08620000 T 1t
0740889 -€80° X "X GZ'T ‘Ield ‘UouseM  9400C CL0TH6 1 S MaIS}aS 068120000 ¢ €C
19Ny BAUQ wnujwny G00O0TLLE6 T €G 8/€ X 9" X ¥i"Bulleag ans9|S 916 ¥20000 T 144
0T J0 8eg - (Juawade|day pjeid) 39My 8AUQ G000 000 LE6 6 4 Y% X 95 X py" ‘Suiieag asa|S GIG 420000 T 1T
0T J0 Seq ‘Bury Suiutersy 99008600616 T 15 (PPO) BuUIYIR "H'Y ‘Bunds 10108(3 uld €1G720000 T 0C
070 Seg ‘Bury Buwiersy  9900¥ GO0 616 T 05 (uang) Buiydel “H7 ‘Bumds 10308(3 uid TIS 20000 1 67
GJofed - #/1-1 X €6/" ‘uuesg ansalS  HALOZ CTT 006 T 6v JUBWP[M 18Y0eIg 8YL pue ‘7T ‘1T
0730 8ed - 0 - ¢/T 001 /9AGIS NN 9EZO0 720 ¥¥8 T 8y SWay| sapnjou] - (UsA3) suIYIBI “HY ‘Alquiassy 1oYoelg TI6%20000 T 81
0T J0 3eg - 87 - 9T/G 00T J8AIS NN DEZO0 LGO VP8 € Iy JUBWPIOM 1340BAG 8YL PUB T ‘TT SWaY| Sapnjou]
0710 8eg - 0 - % “007J0A0XS ‘NN 9900 6V0 ¥¥8 ¢ 9y (uang) auiyoel “H7 “Alqwassy 19yoeig 01520000 T 17
0TJ09eQ-97 - 8/€ 001Xl INN 9900 G99 6€8 Gy JUBWIP|3M 19%9e1g BYL PUB /G ‘0G ‘C€ ‘ST ‘YT ‘TT ‘1T ‘0T
0T J08eg-X 9T - 8/€ XoH ‘MaI19S  9dGy9 G98 608 T vy Sway| sapnjau] - (PPO) BUIYIBI “H'Y ‘Alqwassy 1019813 uld 806 ¥20000 T 97
0TJ08ed - TX 9T - 8/€ 'XH ‘M3I9S  DIGIT G98 608 G 13 1UBWP[OM 10%deIg YL pue /G 06 ‘€€ ‘ST ‘YT ‘2T 1T 61
0TJ08eg - TX 8T -9T/G XOH M3I9S  D4G9T JG8 608 € 14 Sway| sapnjou] - (uang) sulyaep “H “Alqwiassy 1010(3 uid 10620000 T G1
07J0 8eg - % X 87 - 9T/G YoH ‘Me10S  94GZT LG8 608 ¢ 15 Juawpram dif) 8pis 128€20000 T 12!
% X 0T - %'XeH ‘MaIds GTI6v8608 T o 1oyRIg 89y €20000 T €1
umi4 esea 60070501, T 6€ 0TE X €Y X p1€ ‘Buneag pasueyy 197 €20000 T 4)
WA G2 X WA 8 ¥3H ‘HOqMa1ds 650€7060. T 8¢ (uan3) suydel *H7 ‘Wuswplem Loddng Gov €20000 T T
19%0e1g Hoddng g TET¥00060 1 1€ (PPO) BUIYYR "H'Y ‘YuswploMm Hoddng vy €20000 T 01
(Sd 0T uaAg) aulyoep (uan3) autyaep “H7 ‘wonog ‘dij TEVET0000 T 6
"H'1 ‘8PIS "H'Y JUBLIP|3M HoegyaIy 871700060 T 9¢ (PPO) 8UIyRW "H'Y ‘wonog ‘i) TEF€20000 1 8
(umoyg 10N - Sd / PPO) uIYIEN 07 J0 Seq ‘Buuesg woddns  9gy26 220000 ¢ !
"H'Y ‘9PIS "H"T JuUBLIP|3M X0rgXIIY 1CT700060 T Ge alguy 818770000 T 9
aued yoegyory 12020000 1 e (Sd £) 8pIS "H"7 ‘Hoddns ¥o0/g G6.220000 T g
uig dois LTE620000 T ee (Sd 0T) 8pIS "H'Y ‘Moddng xooig 76720000 T ¥
pms 1004 610620000 T 143 oddng xog 88/720000 1 €
07J0 Sed ‘JauseM  9ayeE 820000 T 153 plaIYS 00720000 T 14
1UBLIP|3M 19X40eIg BYL pUB ‘G ‘GE ‘L SWaY Sapnjau| Suuds v0C 120000 T T
NOILLdI¥OS3a Y3IGNN L4vd ALD 3L NOILdI¥OS3a Y3IFWNN LHvd ALD 3L

30IS 11X3 T1vE 31I1S0ddO0 - ATINISSY 31V1d XOVaNOIN




BOUNCE PLATE & ROLLER ASSEMBLY

)
o
T
i

AT
T
A NS

K-
—

—_—

BOUNCE PLATE & ROLLER ASSEMBLY

ITEM QTY PART NUMBER DESCRIPTION ITEM
1 4 000 021 224 Vibration Dampener 20
2 2 000 021914 Bounce Board Channel
3 1 000 024 576 Front Roller Assy 21

Includes ltems 4, 9, and 13
4 2 000 024 578 Roller Body 22
5 2 000 024 579 Roller Hinge
6 2 000 024 580 Shaft Hinge 23
7 4 000 024 582BG Pin, Bag 0f 2 24
8 4 000 024 590 Bearing 25
9 2 000 024 592 Hinge Assy

Includes Items 5, 6, 7, 8, 9, and 32 26
10 2 000 024 597 Link Assembly, Brass W/ Grease Fitting 27
1 000 024 760 Link, Nyloil Plastic 28
12 1 000 025 622 Bonding Strap 29
13 16 000 025 662BG Screw, Nylon Locking, Bag Of 10
14 1 000 029 626 Angle Support 30
15 1 070 002 034 Rear Roller Assy 31

Includes Item 8 And Roller 32
16 1 070007 769 Ball Idling Bracket Weldment 33
17 088 500 505BX Black Carpet Belt
18 1 090 004 203 82-90 Carpet Drive Sheave 34
19 1 090 005 270 Bounce Board, Front,

R.H. Machine (Odd)

QrY

22
18

23

18

PART NUMBER
090 005 271

090 005 272

090 005 273

090 005 274
090 006 124
806 265 160BG

809 849 165BG
809 849 205BG
809 849 325BG
809 857 205BG

844 049 002BG
844 057 002BG
913 411 100BG
948 753 102BG

948 761 112BG

DESCRIPTION

Bounce Board, Front,

L.H. Machine (Even)

Bounce Board, Rear,

R.H. Machine (0dd)

Bounce Board, Rear,

L.H. Machine (Even)

Support Channel

Carpet Belt, Pumpkin/Tan

Setscrew, Square Head, 3/8- 16 X 1
Bag Of 10

Screw, Hex, 1/4 - 20 X 1, Bag Of 10
Screw, Hex, 1/4 - 20 X 1-1/4, Bag 0f 10
Screw, Hex, 1/4 - 20 X 2, Bag Of 10
Screw, Hex, 5/16 - 18 X 1-1/4

Bag Of 10

Nut, Stover Lock, 1/4 - 20, Bag Of 10
Nut, Stover Lock, 5/16 - 18, Bag Of 10
Spring Pin, .078 X 5/8, Bag Of 10
Washer, Flat, .281 X .625 X .06

Bag 0f 10

Washer, Flat, .343 X .625 X .06

Bag Of 10




CARPET BELTS

AMF Carpet Belts have been the proven leaders for more than 50 years. All of our carpets resist lane oil penetration, resist stretching and resist fraying.

BLACK CARPET BELT

It's the expert carpet belt for your pinspotters. As the
standard carpet belt on all our new pinspotters, the
new Black Belt is very consistent. With a tight inside
dimension tolerance, the Black Belt maintains flexible
contact over the pit carpet rollers for a longer period of
time, which eliminates ball idling issues. Even with today’s
aggressive lane oils, the Black Belt stays soft and flexible
without stretching. Field tested for four years, our Black
Belt is easy to install, starts up easier, and resists lane
oils. The Black Belt comes with a one year warranty.
Order part # 088 500 505BX

PUMPKIN CARPET BELT

The Pumpkin is the standard of the industry. It has a

' / mechanically and chemically stitched splice that resists
2 Yea r de-lamination and curling. This belt provides longer life
G o t / and superior oil resistance to mandrel built belts, and is

preconditioned for easier installation, and reduced break-
in time. It also comes with a two-year warranty.
Order part # 090 006 124



CUSHION AND SHOCK ABSORBER ASSEMBLY

(KICKBACK ASSEMBLY

®

®

@ z pla/ SUPPORT BOX)
g o= f |
) l —

@

39

@)

(KICKBACK ASSEMBLY
SUPFORT BOX)

(KICKBACK ASSEMBLY
R.H. MACH., L.H. PLATE)




CUSHION AND SHOCK ABSORBER ASSEMBLY

ITEM
1

00 ~N O O B WM

QrY

i SR SR

[EE NN U S NN

—_
[=2]

R R R, R R, R R, R, R, NN e

PART NUMBER

000 022 286
000 022 287
000 022 288
000022 770
000 022 821
000 022 822
000 022 823
000 022 824

000 024 534
000 024 795
000 024 796
000 024 801BG
000 024 807
000 024 808
000 026 450
000 028 519
000 028 529
070 001 389
070 001 396
070001 421
070001 422
070 001 432
070002 050
070 002 252
070004 738
070005 610
070007 360
070 011 286
070011 288
090 005 230

DESCRIPTION

Cushion strut collar

Spring seating washer

Spring

Sponge rubber cushion pad

Pin

Sleeve

Shock absorber w/upper collar
Shock assy

Includes items 1, 2, 3, 6, 7, 37, and 45
Hanger ear

Plank, L.H. Machine (even)

Plank, R.H. Machine (odd)

washer, bag of 2

Rubber cushion, R.H. Machine (odd)
Rubber cushion, L.H. Machine (even)
Curtain assembly

Rivet, rubber

Rivet, urethane

Curtain latch spring

Curtain latch pin

Strap

U-bolt

Pad

Tube weldment, R.H. Machine (odd)
Tube weldment, L.H. Machine (even)
Guard

Curtain link

Support bracket weldment

Curtain rod bushing

Curtain rod

Cushion cover

ITEM

QrY

PART NUMBER
808 865 320BG

808 865 400BG

809 849 125
809 857 125BG

809 857 165BG

809 857 205BG

810 250 200BG

844 057 002BG

844 065 002BG

913 431 160BG

913 437 240BG

945091 242
948 761 112BG

948 975 1728BG

951 148 002BG

951 164 002BG

963 600 002BG

DESCRIPTION

Screw, flat head, 3/8 - 16 x 2,
Bag of 10

Screw, flat head, 3/8 - 16 x 2-1/2,
Bag of 10

Screw, hex, 1/4 - 20 x 3%
Screw, hex, 5/16 - 18 x 3%
Bag of 10

Screw, hex, 5/16 - 18 x 1
Bag of 10

Screw, hex, 5/16 - 18 x 1-1/4
Bag of 10

Screw, socket head cap,

Y - 28 x 1-1/4, Bag of 10
Nut, stover lock, 5/16 - 18
Bag of 10

Nut-stover lock, 3/8 - 16
Bag of 10

Spring pin, .156 X 1

Bag of 10

Spring pin, .187 X 1-1/2

Bag of 10

Washer, 1-1/2 x 1 x .046
Washer, 11/32x 11/16x 1/16
Bag of 10

Washer, flat, 1-1/16 x 17/32 x 3/32,
Bag of 10

Washer, split lock, ¥4

Bag of 10

Washer, split lock, 3/8

Bag of 10

X-washer, Bag of 10




>
-
(aa]
=
(1]
%)
")
<
o
o
O
I
o3
(2’
O
-
<
>
Ll
-
Ll
=
Q.




PIN ELEVATOR & HOOP ASSEMBLY

ITEM QY PART NUMBER DESCRIPTION ITEM QY PART NUMBER DESCRIPTION
1 1 000 021 992BG ~ Bumper, Bag of 10 35 2 824 757 102 Screw, washer head, 5/16 - 18 x 5/8
2 1 000 026 032 Distributor lateral drive spring 36 4 826 057 242 Screw, thread forming, 5/16 - 18 x 1-1/2
3 2 000 029 068 Rubber mounting 37 1 831566 002BG  Nut, hex, 3/8 - 24
4 1 070001 415 Rail stop bracket Bag of 10
5 1 070 006 030 Safety link spring 38 4 834557 002BG ~ Nut, hex, 5/16 - 18
6 1 070 006 043 Spacer Bag of 10
7 1 070 006 044 Spring post nut, 3/8 - 16 39 1 840 381 002BG  Nut, flex lock, 5/8-11
8 1 070 006 045 Distributor support post Bag of 10
9 1 070 006 047 Safety link tube 40 12 844 057 002BG  Nut, stover lock, 5/16 - 18
10 1 070 006 098 Rail, R.H. Machine (odd - not shown) Bag of 10
11 1 070 006 099 Rail, L.H. Machine (even) 41 2 844065 002BG  Nut, stover lock, 3/8 - 16
12 2 070 008 449 Spacer Bag of 10
13 1 090 002 065 Pin wheel belt 42 1 880 781 240 Shoulder bolt, socket head, 3/4 x 1-1/2
14 1 090 003 102 Hoop weldment 43 4 938 523 050 Pop rivet, 1/8 x.251 X .31
15 1 090 003 111 Upper guard support 44 4 947 356 617 Washer, flat, 11/32 x 5/16
16 1 090 003 112 Distributor mount 45 4 947 367 141 Washer, 7/8 x 13/32x 1/8
17 2 090 003 116 Spacer 46 10 948 761 112BG ~ Washer, flat, 11/16 x 11/32 x 1/16,
18 4 090 004 055 Washer Bag of 10
19 1 090 004 042 Pin wheel weldment, R.H. Machine 47 6 948 767 132BG ~ Washer, 13/16 x 13/32x 1/16,
(odd - not shown) Bag of 10
20 1 090 004 041 Pin wheel weldment, L.H. Machine (even) 48 1 948 809 210 Washer, flat, 1-5/16 x 5/8 x .09
21 4 090 005 106 Hinge/spacer 49 3 950 001 008 Washer, nylon, .750 X 1.25 X .08
22 1 090 005 108 Pin wheel strip 50 9 951 156 002 Washer, split lock, 5/16
23 1 090 005 120 Rail standoff bracket 51 1 951 181 002 Washer, split lock, 5/8
24 4 090 005 123 Nut plate
25 1 090 005 144 Static brush
26 1 090 005 256 Rod end
27 1 090 007 145 Wheel guard, reversible
28 4 090 007 241 Spacer
29 3 090 007 327 Pin elevator roller
30 8 809 857 325BG  Screw, hex, 5/16-18 x 2
Bag of 10
31 6 809 857 365 Screw, hex, 5/16 - 18 x 2-1/4
32 7 809 857 405BG  Screw, hex, 5/16 - 18 x 2-1/2
Bag of 10

33 2 809 857 445 Screw, hex, 5/16 - 18 x 2-3/4
34 2 809 865 725BG  Screw, hex, 3/8- 16 x 4-1/2
Bag of 10




BACK END DRIVE MOTOR & BRACKET ASSEMBLY

REF. KICKBACK
PLATE




BACK END DRIVE MOTOR & BRACKET ASSEMBLY

ITEM QY PART NUMBER DESCRIPTION ITEM QY PART NUMBER DESCRIPTION
1 1 000 021 792 Washer, flat, 7/8 x 13/32x 1/8 21 1 809 865 245BG  Screw, hex, 3/8 - 16 x 1-1/2
2 1 000 022 172 Drive sheave Bag of 10
3 1 000 022 821 Pin 22 2 809 865 325BG  Screw, hex, 3/8 - 16 x 2
4 1 000 023 673 Pin elevator drive sheave Bag of 10
5 4 000 023 758BG  Gasket washer, 7/8 x 3/8 x 1/32 23 2 839665 002BG  Nut, flex lock, 3/8 - 16
Bag of 10 Bag of 10
6 1 070003 221 Screw, hex, 3/8 - 16 x 3-1/2 24 4 844057 002BG  Nut, stover lock, 5/16 - 18
7 1 088 004 501-02  Gearbox, R.H. Machine, 60 hz (odd) Bag of 10
8 1 088 004 502-02  Gearbox, L.H. Machine, 60 hz (even) 25 1 907 000 300BG  Key, Bag of 10
9 1 088 004 506-02  Gearbox, R.H. Machine, 50 hz (odd) 26 1 907 201 000 Key, square, 3/16 x 1-1/4
10 1 088 004 507-02  Gearbox, L.H. Machine, 50 hz (even) 27 1 907 202 600 Key, square, 3/16 x 1-7/8
11 1 090 001 130 Distributor drive housing 28 8 951 164 002BG ~ Washer, split lock, 3/8
12 1 090 003 508 Tensioner assembly Bag of 10
13 1 090 003 509 Motor mount weldment 29 2 963 600 002BG ~ X-washer, Bag of 10
14 1 090 003 766 Motor, 60 hz
15 1 090 004 517 Back end motor drip pan
16 1 090 004 519 Spacer
17 1 090 007 310 Motor, 50 hz
18 3 807 358 060BG ~ Setscrew, 5/16 - 24 x 3/8
Bag of 10
19 4 809 857 125BG  Screw, hex, 5/16 - 18 x 3/4
Bag of 10
20 4 809 865 165BG ~ Screw, hex, 3/8-16x 1
Bag of 10




CHASSIS & MOUNTING BRACKET ASSEMBLY

el

] a
alil=
=1

" ] sds b & &

—~ [

1 ] i
[=]

0
B =
] |
&




JUNOp 39043 €70 000 TG0 umoys joN JUNOW %90ys €70 000 TG0 UmousJoN
fiddng Jamod 1TT9v00LL  umoySIoN g0d flddng samog 1TC9v0 0L, umoySIoN
14811 1d % plous|os ‘vg'T ‘Aejoy 710026 G5,  UMOUSION A0ZT “i0yjoede) Zunjeig 10£000 €7, UMOUSION
3lqeL puy daamg ‘fejay 790076 GGL  UMOYSION sissey) Janodsuld IXHING3Y  ¥-4DS96 800 060 (14
YOE ‘1ayeaig 820 €16 €Y. 6C [enueyy sissey) X G00 060 00y  umoyS JoN
0T “onoede) Sueig J0E000 €7,  UMoyS IoN 0ST ‘vz ‘asn4 fiddng samog 7GCT00¥6C  UMOYS ION
30 ‘\OTT ‘sissey) yingey 4-69. G00 060 8z Jgyealg Inau) sissey) X 66 800 060 T
AGTT ‘sissey) 3ingay 4-00. G00 060 1T 81qe) Jamod oy GG8G00 060  UMOYS 10N
[enueyy sissey) [x 070 600 0T9  UMOYS 10N 81qe) Jojeuue] 761 G00 060  UMOYS JON
N0SZ ¥ ‘asnd Addng Jemod TSCT00 46T  UMOYS 10N alqe) uiye) fsieq 67, G00 060  UMOYS 10N
pediay ‘feliong youms 078 900 060 9 NI ‘8lge) uny sLoy 8/ GO0 060  UMOYS JON
91qe) utey) fsieq 67 G00 060  UMOUS 10N 3/qe) uoneauUNWWo) Xog pu3 Juol £61G00 060  UMOYS 1ON
NOW ‘81qe) uny swoy 87/ GO0 060  UmoyS JoN 81qe) Jamod Xog pu3 ol ¥71.G00 060  UMOYS JON
9(qe) UopRIUNWWIO) X0g pu3 Ju0l €61G00 060  UmoySIoN 9|qe) Jamog 21307 90/ G00 060  umoyS JoN
91qe) Jomod xog pu3 U0l ¥1.G00 060  UMoYS 10N Mmojg 15e4 ‘YT ‘Jamod 21307 ‘asny 911700060  umoysioN
AOTT ‘1030ede) 8yeig 87/ €00 060  UMOUSION N0SZ ‘YT ‘asnq 1481 1d 73 ploua|os G11700060  UMOUSION
NOILdIYIS3a Y3IGWNN Ldvd 3Ll NOILdI¥9S3a 4ISINNN Luvd WaL
(0088 ® Y3ATIS) SISSYHI X (¥OV18) SISSVHO 1X06
07 Jo3eg - 9T/T X OT/TT X TE/TT 8l IsuseM  99TIT 19/ 876 8 87
0T Jo3eg - 9T/T X 8/G X TE/6 el IsyseM  99Z0T €GL 876 ¥ I
YOBIq ‘v 18l ‘Uayse 107 €6/ 876 1 97
JUNOp %9043 €70 000 TG0  UMousjoN 07 0 Sed ‘9T - 9T/G “00] 49A0}S ‘NN HEZ00 LG0 ¥8 8 6T
TLO/MSISSBYO 80 X ING3Y  ¥-C0-T00 000 880 €C 07 J03eg ‘07 - % 00| J9AGIS N 99200 610 v8 ¥ 1
SISSeY I HINgaY ¥-700 000 880 144 07 J03eg ‘07 - % ‘wel¥sy N 9FZO0 6+G GES 9 €1
[enueuw sisseyo Iy 600880 007 uMoys JoN SWas ‘% X 7€-0T ‘pesy punol ‘maiog 780 0vT 818 z 4)
81qed Jemod 9y GG8G00 060  UMOUS 10N 07 o Sed - % X 7€ - 0T ‘pesy punos ‘ma10§  H4z80 0v8 C18 z 11
81029 J0jeujwua) 761 G00 060  Umoys JoN 0T Jo §eg - % X 8T - OT/G ‘Xey ‘Ma19S  9FGTT LG8 608 8 01
91qed uleyo fsieq 67, G00 060  UMOUS 10N Y% X 0T - % oY ‘MeIdg GZT 6v8 608 8 6
81qed Jemod 9i07 90/ G00 060 Umoys oN 91/T X8/ X 8/G ‘Puwwoiy 10025 1T € 8
Ajqwasse ysipoers pa 22 000 830 C ajeld ai| €16 700 060 13 l
aseq Ma10s ‘qIng 1BiporIs €12 000880  umoys loN JUBWp[aM Junow J0Jol 605 €00 060 14 9
AQG ‘et ‘asny 11| 11d 7 piousjos €G7000830  UmousJoN apim ‘A|quasse 13r0d sissey) 896 00 830 T g
AQGZ ‘et ‘asny Jamod 1507 51000880 UmOUS JON JuBWp[eM Sununow 19]103U0) 98 00Z 830 T ¥
aseq 00| uid ut-ysnd ‘qing SiHoRIS 167000880  umoysioN dens Jan0d Jeal sIssey) 08T 00Z 880 4 €
now ‘a|qed uni BWoH ¥0T 000880  Umoys 10N 19y0e1q poddns sissey) 890 000 830 1 4
pedfay ‘aueiquaw yaymg 670 000 880 0z 2} 0/m “(2409/08 A0zT)
TLO/MsISSeyd 391X 3920 T00 000 880 61 J9]j0u00 Janodsuid X060 T00 000 880 1 1
NOILdIYIS3a Y3IFWNN 14vd 3L NOILdI¥OS3a Y3IFWNN LHvd ALD 3L

SININOdINOD SISSYHI IX ATINISSY 1340VHd ONILINNOW 8 SISSYHO




POSITIVE BALL LIFT (PBL)

REF.
KICKBACK

WELDMENT

R.H.

REF.
MNE PLATE

REF.
DOOR

REF.
KICKBACK

WELDMENT

L.H.




POSITIVE BALL LIFT (PBL)
ITEM QrY PART NUMBER
1 1 000 021 813
2 2 000 021 814
3 6 000 024 610
4 3 000 024 673
5 2 000 026 031
6 1 000 029 629
7 14 000029 910
8 4 070 004 654
9 1 070 004 669
10 1 070 004 670
1 1 070 008 207
12 4 070008 212
13 1 070011 034
14 1 070011 035
15 1 070011 039
16 1 070011 052
17 1 070 011 064
18 1 070011 120
19 1 070 011 147
20 1 070011 148
21 1 070011 178
22 1 070011 414

DESCRIPTION

Wiper Support

Wiper Cloth Ring
Clamp Stud

Spring

Spring

Down Sweep Weldment
Shim

Track Support Bracket
Ball Wiper Cloth

Dust Trap

Rail Weldment
Spacer

Extension Rod

Strap

Ratchet Assembly

Ball Lift Assembly

See Later Page For Full Assembly

V- Belt, Ratchet Drive

Light Ball Sensor Assembly
V- Belt, Paddle Drive, Lower
V- Belt, Paddle Drive, Upper
Crank Assembly

Track Rail Assembly

ITEM

23
24
25
26
27

QrY

N = =

—_
N

PART NUMBER

070011 810
090 002 015
090 002 016
090 004 520
809 857 165BG

809 865 285

831 565 002BG
844 057 002BG
844 065 002BG
948 761 1128BG

948 767 1328BG

DESCRIPTION

Belt Tightener

Belt Tensioner Assembly
Spring Extension

V- Belt, Carpet Drive

Screw, Hex, 5/16 - 18 X 1
Bag Of 10

Screw, Hex, 3/8 - 16 X 1-3/4
Nut, Hex, 3/8 - 16, Bag Of 10
Nut, Stover Lock, 5/16 - 18
Bag Of 10

Nut, Stover Lock, 3/8 - 16
Bag Of 10

Washer, 11/32 X 11/16 X 1/16
Bag Of 10

Washer, 13/32 X 13/16 X 1/16
Bag 0f 10




PBL LIGHT BALL SENSOR ASSEMBLY




0730 8ed - 91/T X TE/ET X ¥9/6G 1Bl “Iausem
0740 8eg - 9T/T X ZE/TT X 9T/TT ‘14 Uausem
07 0 88 - 9T/T X TE/TTX 9T/TT ‘ousem
07 J0 Feg ‘Sury Buiuierey

07 J0 Feg ‘Sury Buiuieiey

07 0 8eg ‘o X % ‘uld Buuds

07 40 eg ‘foy

GJ08ed-GZ'T X T X €GL" ‘Bueag pagueyy
G J0 8ed - G/8' X £0G" ‘Suneag paguey4

GJ0 8ed - 9T/6 X 069" X £0G" ‘Suneag pagueyy
GJ0 8ed - ¢/1 X vy X GTE" ‘Sulesg pague
07 J0 8ed - 0Z - 9T// 4007 Jaro3g N

07 J0 8eg - 9T - 8/€ %207 X84 ‘IN

07 J0 884 - 8T - 9T/G 4007 JoA0)S ‘N
0740 889 - 0 - % {007 JoA)S ‘N

07 J0 8eg - UYL ‘97- 8/€ 4907 X84 ‘IN

07 0 8eg - ¥ - 8/¢ %007 XoH ‘MN

0740 889 - €T - ¢/T %®H ‘IN

0T J0 384 - %C X 9T - 8/€ ‘¥oH ‘MaIdS

0T J0 8eg - AT X 9T - 8/€ ‘¥oH ‘MaidS

07 J0 8ed - T X 9T - 8/€ 'XoH ‘Ma1dS

0T J0 8eg - 2/1-G X 87 - 91/ ‘XoH ‘Ma12g
0740 8ed - T X 8T - 9T/G 'XoH ‘MaIdS

Y% X 0T - % ‘XoH ‘MaIdS

07 J0 884 - %6 X 9T - 8/€ ¥oH ‘MaI0g
Bundg uoissaidwo)

Suuds uoissardwoy

19yoeig

flquassy poy

Ajquiassy wiy duj

we duj

G9 7 79 Sway| puy wie) sapnjou|

(PPO) "H"7 “Assy wie) 1appny

G979 79 SWway| puy ey Jappny sapnjau|
(uang) "H'Yy ‘Assy we) Jappny

9Jelg 1osussS

NOILdI¥OS3a

94¢00 00T 6¥6
94¢ET 191 8v6
94¢TT 19. 8Y6
94006 G00 616
9400¢ S00 616
980CT 8y €16
98006 000 L06
9410¢ ¢1¢ 006
94197 80¢ 006
94160 80¢ 006
94180 S0¢ 006
94¢00 020 ¥¥8
94¢00 990 ¥v8
94¢00 LS50 ¥¥8
98¢00 670 v¥8
98¢00 590 0v8
9d¢00 998 8€8
9d¢00 €29 T¢€8
9460v 998 608
9440 598 608
949917 698 608
94088 258 608
08497 /48 608

GCT 6v8 608
98966 998 08

C16 686 ¢CL

cea1l6cclL

9.¢ 100 060

8G¢ 500 060

9¢9 110 0.0

817 110 0.0

L0¥ 110 020

90v 110 00
66C 110 020

Y3FINNN LYvd

~ AN 4 AN AN AN AN T A A A A A A AN A AN O T AN MMM N <

0L
69
89
19
99
69
79
€9
a9
19
09
69
89
1S
99
6g
¥
€g
4
19
0§
oY
8
Ly
9
G
44
(47
(44
144
(017

6

qel

JUSWPIM 81eld Juaunsnipy yuei)

897 /G '¥G ‘GE ‘TC ‘6T sway sapnjou]

fssy yuei anq Jappny

1aoeds

1addn ‘aniq 8|pped ‘Neg-A

3|pped

Wiy Jappny

gnid

19 pue $g SWay| Sapnjau| - ASsy J0SUSS we)
Jaysem

(we 19s8Y) Wiy duy

09 7 0 SWay| sapnjau - Aquiassy 4aj|0Y
JUBWP|AM J0Suas Wwe)

we)

EIEETIS

fo)Ing yueiy

19]104

JUSWPIaM 1eyS yuerd

€979 79 ‘LT SWa)| sapnjau| - Assy oAU Jappny
1UBWIPISM SAIQ Jappny

J1agui duy

JUSWpIBM Hun

poddng wly Jappny

£9 % T SWay| sapnjou| - £ssy voddng wiy 1appny
0T 40 Seg “1ajjoy 10y2sey

13mojj04 we)

aqn] uaunsnipy

0T pue g sway| Sapnjau - Assy agn] juawisnipy
0T 40 Seg ‘Buuesg |lequn “aysem

Jaoeds

Buuds

pms dwer)

1eus

07 J0 Feg *.8/¢ “ausem

8/1 X 818" X 679 ‘Suneag paguely
Ma13818S UM Jejj0)

NOILdI¥IS3a

€1CT1100L0
Gcc 110020

8.11100.0
167 110 020
871110 0.0
9v1 110 020
¢c11100L0
1¢1 110020
077710020
80T 110 0.0
L0T 710 0.0
GOT 770 00
00T 770 00
d660 170 0£0
860 770 00
160170 0.0
960 770 020
€60 170 0.0
0801100.0
6,01100.0
110710 0.0
890 170 00
190770 00
990 770 0L0
940%0 170 020
8¢1 900 0.0
169 6¢0 000
969 6¢0 000
94119 6¢0 000
¥9¢ 120 000
1€0 920 000
919 720 000
G619 ¥¢0 000
98698 ¢c0 000
L¢y 1¢0 000
€cv 1¢0 000

Y39GINNN LYvd

AN AN AN~ A M o v AN v o AN v NN N o e o o N

Mb

9€
Gt

¥E

AN M < 1O O© I~ 0 OO O w1 AN N I IO © -~ 0 O O =+ o ™M
T v v A A A AN AN AN AN AN AN AN AN AN AN N oo™

— N M S oL O~ S O

3L

AT4INISSY HOSN3S 11vdE 1HOI1 19d




PBL POSITIVE BALL LIFT ASSEMBLY

O BQ_ O O
a L

REMOVE ALL LUBRICATION FROM




PBL POSITIVE BALL LIFT ASSEMBLY

ITEM
1

O 00 N Ol &~ WN

_
o

QrY

= R S e S e e —_

=N e

PR R R R NP PRPNNEPEEERNNNNMNNOMNNNMNNOMNNER, R PR ERERNNNOO - -

—_

PART NUMBER

000 021 408

000 024 603
000 024 605
000 024 606
000 024 607
000 024 608
000 024 647
000 024 648
000 024 650
000 024 651

000 024 659
000 024 661
000 024 716
000 024 720

000 024 811
000 024 812
000 027 642
000 027 996
000 027 998
000 028 057
000 028 737
000 029 613
000 029 660
000 029 661
070001 995
070 006 320
070 006 325
070 006 328
070 006 329
070 006 330
070 006 333
070 006 746
070 006 748
070 007 1928BG
070007 291
070008 210
070008 211
070008 212
070 008 215
070008 217
070008 218
070 011 002
070 011 004

070 011 040BG
070 011 041

070 011 042

070011 289

070011 323

070011 795
070011 796

DESCRIPTION

Idler Pulley Assy

Includes Pulley And Bearing #74
Spring

Lower Retainer

Upper Support

Tube

Upper Retainer

Roller

Pivot Pin

Roller Assembly - Includes Items 7 & 73
Link Assy, Lower

Includes Casting And Items 70 & 71
Lower Yoke

Pulley

Spring Holder

Link Assy, Upper

Includes Casting And Items 13, 70 & 72
Pulley Assembly, R.H. (Even)

Pulley Assembly, L.H. (Odd)

Washer

Rubber Cushion

Retainer

Retainer

Shaft

Rail

Shaft

Shock Absorber

Upper Yoke W/ Nut

Shaft Assy. Adj. 9 %2 “ - 11 “ Spacing
Shaft Assy. Fxd. 9 %2 “ - 11" Spacing
Shaft Assy. Fxd. 11" - “12-5/8" Spacing
Shaft Assy Adj. 11“ - “12-5/8" Spacing
Shaft Assy. Fxd. 12-5/8" - 14" Spacing
Shaft Assy. Adj. 12-5/8" - 14” Spacing
Shaft, Lower, Straight Bore

Spacer

Washer, Bag Of 10

Clutch Bearing

Sheave

Sheave

Spacer

Belt Tightener Weldment

Short Spacer

Spacer, Long

Lower Support

Tube & Support Assy

Includes ltems 4, 5, 42 & 79

Ratchet Roller, Bag Of 10

Belt Tightener Weldment Assembly
Includes Items 39 & 75

Belt Tightener Assembly

Includes 34, 39 40, 41, 44, 46, 53, 62,
66, 74, 75, and 76

Shock Absorber Bracket

Shock Absorber Assembly

Includes 18, 19, 20, 23, 24, 38, 47, 65, 77, 81
Upper Shaft, D-Bore

Lower Shaft, D-Bore

ITEM

51
52

Ns
59

61
62

QrY

1
2
1

=
¢

=
w

NN PEEREPRERRE R, RE,N _ s S -

NN - N —_

—-
o

PART NUMBER

088 001 233
090 003 401
146 005 277
610 900 708

610 900 709

610900 711

610 900 714

610 905 704

700 107 146

700 107 170
710 501 007
806 265 160BG
807 265 060
808 849 565BG

809 865 165BG
809 865 445BG
831 566 002BG
839 549 002BG
839 665 002BG
840 057 002BG
856 070 002BG
900 110 121BG
900 112 161BG
900 112 203BG
900 206 081BG

900 208 161BG
900 212 161BG
919 005 200BG
919 005 600BG
919 005 800BG
937 000 000BG
948 761 1128BG
948 983 2128BG

951 164 002BG

DESCRIPTION

Ball Lift Belt

Clutch Race, Long

Washer, Countersunk, 9/32 X 7/8 X 1/8
D-Bore Shaft & Bearing Kit, Lower
Includes D-Bore Shaft, 2 Bearings,

2 Spacers, And Installation Instructions
Straight Shaft And Spacer Kit - Lower
Includes 2 Bearings, Shaft, Spacers,
and Installation Instructions

Straight Shaft And Spacer Kit - Upper
Includes 2 Bearings, Shaft, Spacers,
and Installation Instructions

D-Bore Shaft & Bearing Kit, Upper
Includes D-Bore Shaft, 2 Bearings,
Spacers, And Installation Instructions
Straight Bore Bearing & Spacer Kit
Includes Bearing, Spacer, and Installation
Instructions

Adhesive, Loctite TI242 (Not Shown)
Apply On Item 61

Loctite #601 (Not Shown) - Apply On Item 35
Grease Fitting

Setscrew, 3/8 - 16 X 1, Bag 0f 10
Setscrew, 3/8-16X3/8

Screw, Flat Head, % - 20 X 3-1/2

Bag 0f 10

Screw, Hex, 3/8 -16 X 1, Bag Of 10
Screw, Hex, 3/8 - 16 X 2%, Bag 0f 10
Nut, Hex, 3/8 - 24, Bag 0f 10

Nut, Flex Lock, ¥ - 20, Bag Of 10
Nut, Flex Lock, 3/8 - 16, Bag Of 10
Nut, Stover Lock, 5/16, Bag 0f 10
Nut, Flanged, 7/16 - 20 , Bag Of 10
Sleeve Bearing, .628 X 3/4, Bag 0f
Sleeve Bearing, .753 X 1, Bag 0f 5
Sleeve Bearing, .753 X 1-1/4, Bag 0f 5
Flanged Bearing, .378 X .688 X 1/2
Bag 0f 5

Flanged Bearing, .503 X .875 X 1

Bag 0f 5

Flanged Bearing, .753 X 1.003 X 1
Bag Of 5

Retaining Ring, Bag Of 10

Retaining Ring, Bag Of 10

Retaining Ring, Bag Of 10

Rivet, Steel, 1/4 X 11/32, Bag 0f 10
Washer, Flat, 11/32 X 11/16 X 1/16
Bag Of 10

Washer, Flat, 1-5/16 X 21/32 X .093
Bag 0f 10

Washer, Split Lock, 3/8, Bag 0f 10




PBL BELT TIGHTENER ASSEMBLY

PBL BELT TIGHTENER ASSEMBLY

ITEM QTY PART NUMBER DESCRIPTION ITEM QrY PART NUMBER DESCRIPTION
1 2 000 021 408 Idler Pulley Assy 8 1 070 011 530 Arm Assy, L.H. Machine (Even)
Includes Item 11 and The Pulley Includes Weldment and Item 10
2 1 000 029 603 Shaft 9 2 701 316 041BG  Thrust Bearing, .51 X 1X 1/16
3 1 070011523 Belt Tightener, R.H. Machine (0dd) Bag Of 10
Includes Items 1, 5, 7, 9, 13, and 14 10 4 900 112 121 Sleeve Bearing, .753 X .75
4 1 070011524 Belt Tightener, L.H. Machine (Even) 11 4 900 208 161BG  Flanged Bearing, .503 X .875,
Includes Items 1, 5, 8, 9, 13, and 14 Bag 0f 5
5 2 070 011 525 Idler Sheave Assy - Includes Items 6 and 11 12 2 919 005 800BG  Retaining Ring, Bag Of 10
6 2 070011 526 Idler Sheave 13 4 948 975 172BG ~ Washer, Flat, 1-1/16 X 17/32 X 3/32
7 1 070 011 527 Arm Assy, R.H. Machine (0dd) Bag 0Of 10
Includes Weldment And Item 10 14 4 963 600 002BG ~ X-Washer, 1/4, Bag Of 10

72



PBL BELT TENSIONER ASSEMBLY

PBL BELT TENSIONER ASSEMBLY

ITEM QTY PART NUMBER DESCRIPTION
1 1 000 026 031 Spring
2 1 000 027 264 Spacer
3 1 000 029 605 Pivot Shaft
4 1 000 029 606 Pivot Shaft, Short
5 1 000 029 659 Hanger Arm Assy
Includes Casting and Item 10
6 1 070011 131 Pulley Weldment
7 1 070011 147 V-Belt, Paddle Drive, Lower
8 1 090 002 014 Shaft
9 1 090 002 016 Spring Extension
10 6 900 110 081BG  Sleeve Bearing, .628 X .878 X .5,
Bag 0f 5
11 2 900 208 120 Bearing
12 1 919 005 500BG  Retaining Ring, Bag Of 10
13 4 919 005 600BG  Retaining Ring, Bag Of 10
14 1 919 005 900BG  Retaining Ring, Bag Of 10




PBL BELT TENSIONER ASSEMBLY - OLD STYLE

PBL BELT TENSIONER ASSEMBLY - OLD STYLE

ITEM PART NUMBER DESCRIPTION
1 000 021 423 Collar
2 000 026 031 Spring
3 000 029 605 Shaft
4 000 029 606 Shaft
5 000 029 659 Hanger Arm Assembly
Includes Casting And #14 Sleeve Bearings
6 070011 109 Spring Clip (Not Shown)
7 070011 131 Pulley-Weldment
8 070011 133 Shaft
9 070011 148 V-Belt
10 070011 530 Spring Extension
1 701 320 045BG Thrust Washer, Bag 0f 10
12 807 257 060BG Scr Step 5/16 - 18 X 3/8 (Bag 10)
13 807 357 040BG Soc.Set Screw Knurled Cup Pt. 5/16
18 X 1/4 Lg. (Bag of 10)
14 900 110 081BG Bearing-Sleeve (Bag of 5)
15 900 210 101BG Flange Bearing (Bag of 5) (Not Shown)
16 919 005 600BG Tru-Arc Ring (Bag of 10)

S =



PBL RATCHET DRIVE ASSEMBLY

PBL RATCHET DRIVE ASSEMBLY

ITEM QrY PART NUMBER DESCRIPTION ITEM Q1Y PART NUMBER DESCRIPTION
1 2 000 024 679 Ball Bearing, .625 X 1.375 19 16 809 849 205BG Screw, Hex, % - 20 X 1% , Bag Of 10
2 32 000 026 865BG Washer, Bag Of 10 20 1 809 965 125BG Screw, Hex, 3/8 - 16 X %, Bag 0f 10
3 1 070 006 142BG Bumper, Bag Of 10 21 1 838 866 002BG Nut, Hex Lock, 3/8 - 24, Thin, Bag 0f 10
4 2 070008 212 Spacer 22 16 839 549 002BG Nut, Flex Lock, ¥4 - 20, Bag Of 10
5 1 070 011 009 Bearing Housing Weldment 23 2 844 057 002BG Nut, Stover Lock, 5/16 - 18, Bag 0f 10
6 1 070011 013 Crank Weldment 24 2 900 212 161BG Flanged Bearing, .753 X 1.003 X 1,
7 1 070 011 027 Shaft Bag Of 5
8 1 070 011 028BG Washer, Bag Of 10 25 1 907 000 200BG Key, Bag Of 10
9 1 070011 029 Nut 26 2 919 000 600BG Retaining Ring, Bag Of 10
10 16 070 011 030BG Roller, Bag Of 10 27 3 919 005 200BG Retaining Ring, Bag Of 10
11 16 070 011 031BG Roller Spacer, Bag 0f 10 28 1 919 005 600BG Retaining Ring, Bag Of 10
12 1 070 011 032 Spring 29 1 947 356 617 Washer, 5/16
13 1 070011 033 Pulley 30 2 948 761 112BG Washer, Flat, 11/32 X 11/16 X 1/16,
14 1 070011 036 Bearing & Housing Assy Bag Of 10
Includes Items 5 and 24 31 0-26* 948 767 132BG Washer, Flat, 13/32 X 13/16 X 1/16,
15 1 070 011 037 Crank Assy Bag Of 10
Includes Items 1, 3, 6, and 26 32 1 948 964 142BG Washer, Flat, .375 X .875 X .094,
16 3 070 011 040BG Ratchet Roller, Bag Of 10 Bag 0f 10
17 1 070011 064 V-Belt, Ratchet Drive N . . .
18 1 070011217 RatchetAm Weldment Rofe 10 inallaon manual o Getaine oo number o washers needed.




PBL TRACK ASSEMBLY

NOTE: SHIFT WASHERS (ITEM 25) BETWEEN
A & B TO OBTAIN 9.5 MM (.375 IN) SPACING
FROM KICKBACK TO LEVER ARM WELDMENT (ITEM 8)

SEE NOTE




PBL TRACK ASSEMBLY

ITEM

O 00 N O O & WN =

_
o

—_
[N

13
14
15
16
17

QrY

L =V \C QNN CRN \CRN

—_

PART NUMBER

000 021 813
000 024 663
000 024 666
000 024 668
070008 191
070011 018
070011 063
070011 218
070011 411
070 011 412

070011 413
088 001 230
088 001 231
088 001 232
090 002 024
090 005 259
808 857 280BG

809 865 165BG

DESCRIPTION

Wiper Support

Track Cover, Black Rubber

Track Rail Weldment

Track Support Bracket Weldment

Ball Lift Bracket

Ball Guide, Steel

Shaft

Lever Arm Weldment

Lift Arm Weldment

Lift Arm Assembly

Includes Items 9 And 24

Lift Assembly

Includes Items 5, 7, 9, 15, 19,23 & 24
Thimble, Urethane

(For Use With Gripper Track Cover Only)
Gripper Rail Cover

Upper Rail Cover, Black Rubber
Cradle Liner

Rod Assembly

Screw, Flat Head, 5/16 - 18 X 1-3/4
Bag Of 10

Screw, Hex, 3/8 - 16 X 1

Bag 0f 10

ITEM

QrY PART NUMBER
1 809 865 992BG
2 810 365 401BG
1 838 866 002BG
2 844 057 002BG
2 844 065 002BG
2 900 210 161BG

0-22 948 767 132BG
2 951 164 002BG
1 958 584 002

DESCRIPTION

Screw, Hex, 3/8 - 16 X9

Bag 0Of 10

Screw, Socket Head Cap, 3/8 - 16 X
2-1/2, Bag 0f 10

Nut, Hex, 3/8 - 24

Bag 0f 10

Nut, Stover Lock, 5/16 - 18

Bag Of 10

Nut, Stover Lock, 3/8 - 16

Bag Of 10

Flanged Bearing, .628 X 1

Bag 0f 5

Washer, Flat, 13/32 X 13/16 X 1/16
Bag Of 10

Washer, Split Lock, 3/8

Bag Of 10

Washer, Lock, 3/8

GRIPPER PBL KIT

ITEM

== N NN -

PART NUMBER

610 049 510
088 001 230
088 001 231
088 001 232
088 001 233
000 024 606

DESCRIPTION

Gripper Pbl Kit

Thimbles

Gripper Rail Cover (Lower)
Upper Rail Cover, Black Rubber
Ball Lift Belt

New Style Support Bracket







GUARDS & SAFETY LABELS




GUARDS & SAFETY LABELS




pieny) [3aym Janodsuig
(1x) xog pu3 Juoi4 [esianun
(9404 UQ) |e98Q Suiuiem
|lepuey

pieng Jano) pug juolq
19107 Xog puq U0l

(1) Jn0) sissey)

[2qe7 Suluiem

HT ‘I) pJeng aulyoep pul

NOILdI¥IS3a

Gy7 200 060
128 G00 060
€9 S00 060
81T 600 060
60, ¥00 060
80. 00 060
10/ %00 060
8¢0 700 060
7.1 100 880

Y39GINNN LYvd

[4 0¢
61
81
IA!
91
Gl
145
€1
cl

AN © —+H —+H = N N

ALD 3L

alempiey gununojy snid / Wy Sapnjauj - 1y “Jeay ‘piens i |eg
(1X) Alqwassy youmg 7 uonng dois-3
Jied Janodsuid 104 1y 3qeT 89

[oqe7 Aiajes pieny pu3

1eay ‘pieny i1 |jeg

[B23Q P1eng [33UM [1X06

(nx) Jono) sissey

UBWIPI3M pIeng Y 1eg

|p9aq Jedueq

190819 A|lqUIassy pJeny uol4
19%0e1g pleny Jeay

NOILdI¥IS3a

697 700 880 7
09T 700880 uonng ¢ 0T
961 100 880
757 100 880
GTT T00 880
€80 700 880
00 000 880
10v 110 020
11¢ 110 00
8€C 010 0.0
169 700 020

~
~

[=2]

< AN M v~ =+ N =
~— AN N < 1O © r~ o

Y39GINNN LYvd ALD 3L

$7138V1 AL34VS B SQUvVN9




FOUL LIGHTS

FOUL LIGHTS

ITEM QrY PART NUMBER DESCRIPTION

1 2 088 000 076 Foul Detector Reflector
088 000 077 6-32 X 3/16 Screw, Pan Head Phillips
Not Available (OBS)
088 000 079 Lens, Foul Detector
088 000 087 Screw, Ph, Trs Hd, 1/4-20 X .5”, Black
612 088 208 Internal Wire Harness
088 000 099 XLi Foul Buzzer
088 000 128 Reflector Housing Kit
Includes Cover, Base, Refelctors, and Screws.
088 000 165 Base Plate With Electronics
9 088 000 222 XLi Foul Detector - Includes Base, All
Electronics, Cover, and Lens
(Shown In Exploded View)
10 1 090 005 892 Radaray Cover XL/XLi (No Led’s)
11 612 460 040 Radaray XL Base and Electronics
12 5 824538 162 Screw, #10 X 17, Slotted Hex Head
13 4 948 631 062 Washer, #6, Flat

N
[$]

—_o Ol Ww
N - )







PARTS INDEX

ITEM# PART# DESCRIPTION ASSEMBLY PAGE#
1 000 021 204 Spring Kickback Plate Assembly - Ball Side Exit 53
1 000 021 204 Spring Kickback Plate Assembly Opposite Ball Exit Side 55
1 000 021 224 Vibration Dampener Bounce Plate and Roller Assembly 56
1 000 021 408 Idler Pulley Assy - Includes Pulley and Bearing #74 Pbl Positive Ball Lift Assembly 71
1 000 021 408 Idler Pulley Assy - Includes Item 11 and The Pulley Pbl Belt Tightener Assembly 72
1 000 021 423 Shaft Collar Tie Rod Bracket Assembly - Steel 28
1 000 021 423 Collar With Setscrew Pbl Light Sensor Assembly 69
1 000 021 423 Collar Pbl Belt Tensioner Assembly (Old Style) 74
2 000 021 427 Flanged Bearing, .629 X .878 X 1/8 Pbl Light Sensor Assembly 69
1 000 021 528 Saddle Front End Frame & Platform Assembly, Right Hand Machine 7
1 000 021 528 Saddle Front End Frame & Platform Assembly - Even Machine 9
1 000 021 575 Insulator Sweep & Table Cam Switch Assembly 19
1 000 021 575 Insulator Steel Bin Assembly 39
2 000 021 714 Adjusting Screw Sweep & Table Cam Switch Assembly 19
2 000 021 786 Frame Adjustment Plate Front End Frame & Platform Assembly, Right Hand Machine 7
2 000 021 786 Frame Adjustment Plate Front End Frame & Platform Assembly - Even Machine 9
3 000 021 787 Washer, 9/16 X 1-5/8 X 1/4, Black Front End Frame & Platform Assembly, Right Hand Machine 7
3 000 021 787 Washer, 9/16 X 1-5/8 X 1/4 Front End Frame & Platform Assembly - Even Machine 9
1 000 021 792 Washer, Flat, 7/8 X 13/32X 1/8 Back End Drive Motor & Bracket Assembly 63
1 000 021 813 Wiper Support Positive Ball Lift (Pbl) 67
1 000 021 813 Wiper Support Pbl Track Rail Assembly 77
2 000 021 814 Wiper Cloth Ring Positive Ball Lift (Pbl) 67
1 000 021 878 Spacer Table Drive Assembly 16
2 000 021 880 Rod End Purchase As Part 000 021 880 Table Drive Assembly 16
3 000 021 880 Rod End Assy Includes Items 1, 2, 4, and 44 Table Drive Assembly 16
4 000 021 881 Ball Bearing, .625 X 1.375 Table Drive Assembly 16
2 000 021 914 Bounce Board Channel Bounce Plate and Roller Assembly 56
1 000 021 992BG Bumper, Bag of 10 Pin Elevator & Hoop Assembly 61
2 000 022 168 Spring Steel Bin Assembly 39
2 000 022 172 Drive Sheave Back End Drive Motor & Bracket Assembly 63
1 000 022 173 Nut, Special Distributor Assembly Sheet 1 45
1 000022 173 Nut, Special Distributor Assembly Sheet 2 47
2 000 022 248 Bracket Weldment L.H. Side, L.H. Machine (Even 7 PS) Kickback Plate Assembly - Ball Side Exit 53
3 000 022 249 Bearing Bracket Assembly, L.H. Side, L.H. Machine (Even 7 PS)

Includes Items 2, 9, 29, and 42 Kickback Plate Assembly - Ball Side Exit 53
1 000 022 286 Cushion Strut Collar Cushion, Shock Absorber & Curtain Assemblies 59
2 000 022 287 Spring Seating Washer Cushion, Shock Absorber & Curtain Assemblies 59
3 000 022 288 Spring Cushion, Shock Absorber & Curtain Assemblies 59
2 000 022 300 Shield Kickback Plate Assembly Opposite Ball Exit Side 55
4 000 022 300 Shield Kickback Plate Assembly - Ball Side Exit 53
6 000 022 369 Shaft, L.H. Machine (Even) Distributor Drive Shaft - Early 42
1 855 349 010 Pin Stop No Longer Available Table Assembly - Aluminum 23
9 000022 717 Pin Dist Drive Distributor Drive Shaft - Early 42
2 000 022 737 1/4 Rod End LH Thread Table Assembly - Aluminum 23
3 000 022 738 1/4 Rod End RH Thread Table Assembly - Aluminum 23
4 000 022 770 Sponge Rubber Cushion Pad Cushion, Shock Absorber & Curtain Assemblies 59
1 000 022 782 Counterbalance Spring Table To Crossbeam Assembly - Steel 24
1 000 022 782 Spring Table Torque Tube Assembly - Aluminum 26
3 000 022 788 Box Support Kickback Plate Assembly Opposite Ball Exit Side 55
5 000 022 788 Box Support Kickback Plate Assembly - Ball Side Exit 53
4 000 022 794 Block Support, R.H. Side (10 PS) Kickback Plate Assembly Opposite Ball Exit Side 55
6 000 022 794 Block Support, R.H. Side (10 PS) Kickback Plate Assembly - Ball Side Exit 53
5 000 022 795 Block Support, LH. Side (7 PS) Kickback Plate Assembly Opposite Ball Exit Side 55
7 000 022 795 Block Support, L.H. Side (7 PS) Kickback Plate Assembly - Ball Side Exit 53
3 000 022 821 Pin Back End Drive Motor & Bracket Assembly 63
5 000 022 821 Pin Cushion, Shock Absorber & Curtain Assemblies 59
6 000 022 822 Sleeve Cushion, Shock Absorber & Curtain Assemblies 59
7 000 022 823 Shock Absorber W/Upper Collar Cushion, Shock Absorber & Curtain Assemblies 59
8 000 022 824 Shock Assy - Includes Items 1, 2, 3, 6, 7, 37, and 45 Cushion, Shock Absorber & Curtain Assemblies 59
3 000 022 869BG Washer, 3/8”, Bag of 10 Pbl Light Sensor Assembly 69
6 000 022 878 Angle Kickback Plate Assembly Opposite Ball Exit Side 55
8 000 022 878 Angle Kickback Plate Assembly - Ball Side Exit 53
7 000 022 924BG Support Bearing, Bag of 10 Kickback Plate Assembly Opposite Ball Exit Side 55
9 000 022 924BG Support Bearing, Bag of 10 Kickback Plate Assembly - Ball Side Exit 53
10 000 022 926 Retainer Support Kickback Plate Assembly - Ball Side Exit 53
1 000 023 104 Flanged Bearing, 1.25 X 1.5 X .953 Sweep Arm Assembly 20
1 000 023 114BG Flanged Bearing, .628 X .815 X .06, Bag of 10 X Frame To Table Connections 36
2 000 023 114BG Flanged Bearing, .628 X .81 X .06, Bag of 10 Sweep Arm Assembly 20
1 000 023 139 Crank Arm Front End Drive 14
8 000 023 431 Clip, Bottom, R.H. Machine (0dd) Kickback Plate Assembly Opposite Ball Exit Side 55
9 000 023 432 Clip, Bottom, L.H. Machine (Even) Kickback Plate Assembly Opposite Ball Exit Side 55
10 000 023 464 Support Weldment, R.H. Machine (0dd) Kickback Plate Assembly Opposite Ball Exit Side 55
11 000 023 465 Support Weldment, L.H. Machine (Even) Kickback Plate Assembly Opposite Ball Exit Side 55
12 000 023 467 Flanged Bearing, .314 X .434 X .310 Kickback Plate Assembly Opposite Ball Exit Side 55
13 000 023 468 Bracket Kickback Plate Assembly Opposite Ball Exit Side 55
4 000 023 673 Pin Elevator Drive Sheave Back End Drive Motor & Bracket Assembly 63
5 000 023 758BG Gasket Washer, 7/8 X 3/8 X 1/32, Bag of 10 Back End Drive Motor & Bracket Assembly 63




PARTS INDEX

[TEM# PART# DESCRIPTION ASSEMBLY PAGE#
14 000 023 821 Side Clip Weldment Kickback Plate Assembly Opposite Ball Exit Side 55
15 000 024 507 Pin Ejector Assembly, L.H. Machine (Even)
Includes Items 19, 21, 22, 24, 25, 33, 50, 57, and The Bracket Weldment _Kickback Plate Assembly Opposite Ball Exit Side 55
16 000 024 508 Pin Ejector Assembly, R.H. Machine (0dd)
Includes Items 20, 21, 22, 24, 25, 33, 50, 57, and The Bracket Weldment _ Kickback Plate Assembly Opposite Ball Exit Side 55
17 000 024 510 Bracket Assembly, L.H. Machine (Even)
Includes Items 21, 22 and The Bracket Weldment Kickback Plate Assembly Opposite Ball Exit Side 55
18 000 024 511 Bracket Assembly, R.H. Machine (Even)
Includes Items 21, 22, and The Bracket Weldment Kickback Plate Assembly Opposite Ball Exit Side 55
19 000 024 512 Pin Ejector Spring, L.H. Machine (Even) Kickback Plate Assembly Opposite Ball Exit Side 55
20 000 024 513 Pin Ejector Spring, R.H. Machine (0dd) Kickback Plate Assembly Opposite Ball Exit Side 55
21 000 024 515 Sleeve Bearing, .44 X .56 X % Kickback Plate Assembly Opposite Ball Exit Side 55
22 000 024 516 Sleeve Bearing,.44 X .56 X 3/8 Kickback Plate Assembly Opposite Ball Exit Side 55
9 000 024 534 Hanger Ear Cushion, Shock Absorber & Curtain Assemblies 59
3 000 024 576 Front Roller Assy - Includes Items 4, 9, and 13 Bounce Plate and Roller Assembly 56
4 000 024 578 Roller Body Bounce Plate and Roller Assembly 56
5 000 024 579 Roller Hinge Bounce Plate and Roller Assembly 56
6 000 024 580 Shaft Hinge Bounce Plate and Roller Assembly 56
7 000 024 582BG Pin, Bag of 2 Bounce Plate and Roller Assembly 56
8 000 024 590 Bearing Bounce Plate and Roller Assembly 56
9 000 024 592 Hinge Assy - Includes Items 5, 6, 7, 8, 9, and 32 Bounce Plate and Roller Assembly 56
10 000 024 597 Link Assembly, Brass W/ Grease Fitting Bounce Plate and Roller Assembly 56
2 000 024 603 Spring Pbl Positive Ball Lift Assembly 71
3 000 024 605 Lower Retainer Pbl Positive Ball Lift Assembly 71
4 000 024 606 Upper Support Pbl Positive Ball Lift Assembly 71
000 024 606 New Style Support Bracket & Hardware Gripper Kit 11
5 000 024 607 Tube Pl Positive Ball Lift Assembly 71
6 000 024 608 Upper Retainer Pbl Positive Ball Lift Assembly 71
3 000 024 610 Clamp Stud Positive Ball Lift (Pbl) 67
4 000 024 615 Shaft Pbl Light Sensor Assembly 69
5 000 024 616 Clamp Stud Pbl Light Sensor Assembly 69
11 000 024 641 Stop Bumper Kickback Plate Assembly - Ball Side Exit 53
1 000 024 647 Roller Pbl Positive Ball Lift Assembly 71
8 000 024 648 Pivot Pin Pbl Positive Ball Lift Assembly 71
9 000 024 650 Roller Assembly - Includes Items 7 & 73 Pbl Positive Ball Lift Assembly 71
10 000 024 651 Link Assy, Lower - Includes Casting and Items 70 & 71 Pbl Positive Ball Lift Assembly 71
3 000 024 657 Spring Sweep & Table Cam Switch Assembly 19
1 000 024 659 Lower Yoke Pbl Positive Ball Lift Assembly 71
12 000 024 661 Pulley Pbl Positive Ball Lift Assembly 71
2 000 024 663 Track Cover, Black Rubber Pbl Track Rail Assembly 71
3 000 024 666 Track Rail Weldment Pbl Track Rail Assembly 77
4 000 024 668 Track Support Bracket Weldment Pbl Track Rail Assembly 77
12 000 024 668 Track Support Bracket Kickback Plate Assembly - Ball Side Exit 53
4 000 024 673 Spring Positive Ball Lift (Pbl) 67
1 000 024 679 Ball Bearing, .625 X 1.375 Pbl Ratchet Drive Assembly 75
2 000 024 679 Bearing Distributor Assembly Sheet 1 45
2 000 024 679 Bearing Distributor Assembly Sheet 2 A7
13 000 024 716 Spring Holder Pbl Positive Ball Lift Assembly 71
14 000 024 720 Link Assy, Upper - Includes Casting and Items 13, 70 & 72 Pbl Positive Ball Lift Assembly 71
11 000 024 760 Link, Nyloil Plastic Bounce Plate and Roller Assembly 56
10 000 024 795 Plank, L.H. Machine (Even) Cushion, Shock Absorber & Curtain Assemblies 59
11 000 024 796 Plank, R.H. Machine (0dd) Cushion, Shock Absorber & Curtain Assemblies 59
12 000 024 801BG Washer, Bag of 2 Cushion, Shock Absorber & Curtain Assemblies 59
13 000 024 807 Rubber Cushion, R.H. Machine (Odd) Cushion, Shock Absorber & Curtain Assemblies 59
14 000 024 808 Rubber Cushion, L.H. Machine (Even) Cushion, Shock Absorber & Curtain Assemblies 59
15 000 024 811 Pulley Assembly, R.H. (Even) Pbl Positive Ball Lift Assembly 71
16 000 024 812 Pulley Assembly, L.H. (0dd) Pbl Positive Ball Lift Assembly 71
13 000 024 890 Setscrew Kickback Plate Assembly - Ball Side Exit 53
23 000 024 890 Setscrew Kickback Plate Assembly Opposite Ball Exit Side 55
8 000 024 892 Ball Bearing Retainer Distributor Drive Shaft - Early 42
1 000 024 893 Drive Shaft Asm LH (Even Machine) Distributor Drive Shaft - Early 42
1 000 025 004 7/16 RH Rod End W/ Grease Fitting Tie Rod Assemblies 29
2 000 025 005 7/16 LH Rod End W/ Grease Fitting Tie Rod Assemblies 29
1 000 025 079 Block Male 14 Pin Table Wireway Assembly - Aluminum & Steel 27
1 000 025 549 Lock Collar With Setscrew Yoke & Spotting Cup Assembly 37
2 000 025 556BG Locking Spring Catch, Bag of 2 Table Wireway Assembly - Aluminum & Steel 21
12 000 025 622 Bonding Strap Bounce Plate and Roller Assembly 56
13 000 025 662BG Screw, Nylon Locking, Bag of 10 Bounce Plate and Roller Assembly 56
24 000 025 803 Roller, Pin Ejector Assembly Kickback Plate Assembly Opposite Ball Exit Side 55
25 000 025 804 Shaft, Pin Ejector Assembly Kickback Plate Assembly Opposite Ball Exit Side 55
1 000 026 031 Spring Pbl Belt Tensioner Assembly 73
2 000 026 031 Spring Pbl Belt Tensioner Assembly (Old Style) 74
3 000 026 031 Belt Tightener Spring Distributor Assembly Sheet 2 47
5 000 026 031 Spring Positive Ball Lift (Pbl) 67
[ 000 026 031 Spring Pbl Light Sensor Assembly 69
2 000 026 032 Spring Yoke & Spotting Cup Assembly 37
2 000 026 032 Distributor Lateral Drive Spring Pin Elevator & Hoop Assembly 61




PARTS INDEX

ITEM# PART# DESCRIPTION ASSEMBLY PAGE#
2 000 026 042 Microswitch Table To Crossheam Assembly - Steel 24
2 000 026 042 Microswitch Table Torque Tube Assembly - Aluminum 26
4 000 026 042 Microswitch Sweep & Table Cam Switch Assembly 19
1 000 026 043 Switch Durabin 40
3 000 026 043 Microswitch Steel Bin Assembly 39
3 000 026 081 Spring Post Sleeve Distributor Assembly Sheet 1 45
4 000 026 251BG Bearing Roller, Threaded, Field Replacement, Bag of 10 Steel Bin Assembly 39
4 000 026 251BG Roller Bearing, Threaded, Bag of 10 Distributor Assembly Sheet 2 47
5 000 026 401 Shaft Sweep & Table Cam Switch Assembly 19
6 000 026 419 Housing Weldment Sweep & Table Cam Switch Assembly 19
15 000 026 450 Curtain Assembly Cushion, Shock Absorber & Curtain Assemblies 59
7 000 026 461BG Bearing Uniball Distributor Drive Shaft - Early 42
26 000 026 464 Kickback Bracket Kickback Plate Assembly Opposite Ball Exit Side 55
2 000 026 865BG Washer, Bag of 10 Pbl Ratchet Drive Assembly 75
4 000 026 865BG Washer, Bag of 10 Distributor Assembly Sheet 1 45
7 000 027 016 Roller Sweep & Table Cam Switch Assembly 19
1 000 027 099 Apron & Mat Assembly, RH (Even) Back End Assembly 51
2 000 027 100 Apron & Mat Assembly, LH (Odd) Back End Assembly 51
2 000 027 264 Spacer Pbl Belt Tensioner Assembly 73
7 000 027 264 Spacer Pbl Light Sensor Assembly 69
3 000 027 368 Plow & Mat Assembly, LH (Even) Back End Assembly 51
4 000 027 372 Plow & Mat Assembly, RH (0dd) Back End Assembly 51
14 000 027 641 Thrust Bearing Kickback Plate Assembly - Ball Side Exit 53
27 000 027 641 Thrust Bearing Kickback Plate Assembly Opposite Ball Exit Side 55
15 000 027 642 Front Roller Support Washer Kickback Plate Assembly - Ball Side Exit 53
17 000 027 642 Washer Pbl Positive Ball Lift Assembly 71
28 000 027 642 Washer Kickback Plate Assembly Opposite Ball Exit Side 55
29 000 027 645 Bearing Assy., LH. Side, R.H. Machine (0dd 7 PS)
Includes Items 7, 39, 49, and The Bracket Weldment Kickback Plate Assembly Opposite Ball Exit Side 55
30 000 027 646 Bearing Assy., R.H. Side, L.H. Machine (Even 10 PS)
Includes Items 7, 39, 49, and The Bracket Weldment Kickback Plate Assembly Opposite Ball Exit Side 55
18 000 027 996 Rubber Cushion Pbl Positive Ball Lift Assembly 71
19 000 027 998 Retainer Pbl Positive Ball Lift Assembly 71
20 000 028 057 Retainer Pbl Positive Ball Lift Assembly 71
31 000 028 334BG Washer, Bag of 10 Kickback Plate Assembly Opposite Ball Exit Side 55
16 000 028 362BG Bumper, Urethane, Bag of 10 Kickback Plate Assembly - Ball Side Exit 53
3 000 028 441BG Guide Socket, Bag of 10 Table Wireway Assembly - Aluminum & Steel 21
4 000 028 442BG Guide Pin, Bag of 10 Table Wireway Assembly - Aluminum & Steel 27
16 000 028 519 Rivet, Rubber Cushion, Shock Absorber & Curtain Assemblies 59
17 000 028 529 Rivet, Urethane Cushion, Shock Absorber & Curtain Assemblies 59
21 000 028 737 Shaft Pbl Positive Ball Lift Assembly 71
17 000 029 015 Pivot Stud Kickback Plate Assembly - Ball Side Exit 53
32 000 029 015 Pivot Stud Kickback Plate Assembly Opposite Ball Exit Side 55
3 000 029 068 Rubber Mounting Pin Elevator & Hoop Assembly 61
5 000 029 068 Rubber Mounting Back End Assembly 51
1 000 029 073BG Washer, Bag of 10 Distributor Drive Shaft - Later 43
2 000 029 073BG Washer, Bag of 10 Distributor Drive Shaft - Early 42
33 000 029 317 Stop Pin Kickback Plate Assembly Opposite Ball Exit Side 55
2 000 029 603 Shaft PDbI Belt Tightener Assembly 72
3 000 029 605 Pivot Shaft Pbl Belt Tensioner Assembly 73
3 000 029 605 Shaft Pbl Belt Tensioner Assembly (Old Style) 74
4 000 029 606 Pivot Shaft, Short Pbl Belt Tensioner Assembly 73
4 000 029 606 Shaft Pbl Belt Tensioner Assembly (Old Style) 74
8 000 029 611BG Washer, Uniball Bearing, Bag of 10 PbI Light Sensor Assembly 69
22 000 029 613 Rail Pbl Positive Ball Lift Assembly 71
5 000 029 614 Uniball Bearing Steel Bin Assembly 39
14 000 029 626 Angle Support Bounce Plate and Roller Assembly 56
6 000 029 629 Down Sweep Weldment Positive Ball Lift (Pbl) 67
18 000 029 640 Kickback Panel Kickback Plate Assembly - Ball Side Exit 53
5 000 029 659 Hanger Arm Assy - Includes Casting and Item 10 Pbl Belt Tensioner Assembly 73
5 000 029 659 Hanger Arm Assembly - Includes Casting and #14 Sleeve Bearings Pbl Belt Tensioner Assembly (Old Style) 74
23 000 029 660 Shaft Pbl Positive Ball Lift Assembly 71
24 000 029 661 Shock Absorber Pbl Positive Ball Lift Assembly 71
19 000 029 672 Bearing Bracket Assembly, R.H. Side, R.H. Machine
Includes Items 9, 29, 42, and The Bracket Weldment Kickback Plate Assembly - Ball Side Exit 53
9 000 029 696 Adjustment Tube Assy - Includes Items 2 and 10 PbI Light Sensor Assembly 69
10 000 029 697 Adjustment Tube Pbl Light Sensor Assembly 69
7 000 029 910 Shim Positive Ball Lift (Pbl) 67
051 000 0043 Shock Mount Xli Chassis Components, 90XL Chassis & XL Chassis 65
6 070 001 184 Strap Weldment Back End Assembly 51
7 070 001 185 Brace Back End Assembly 51
8 070 001 195 Pin Seating Rod Back End Assembly 51
18 070 001 389 Curtain Latch Spring Cushion, Shock Absorber & Curtain Assemblies 59
19 070 001 396 Curtain Latch Pin Cushion, Shock Absorber & Curtain Assemblies 59
9 070 001 412 Plow & Mat Assembly, Small, RH (0dd) Back End Assembly 51
4 070 001 415 Rail Stop Bracket Pin Elevator & Hoop Assembly 61
20 070 001 421 Strap Cushion, Shock Absorber & Curtain Assemblies 59




PARTS INDEX

ITEM# PART# DESCRIPTION ASSEMBLY PAGE#
21 070 001 422 U-Bolt Cushion, Shock Absorber & Curtain Assemblies 59
22 070 001 432 Pad Cushion, Shock Absorber & Curtain Assemblies 59
3 070 001 557 Table Tie Rod Tie Rod Assemblies 29
1 070 001 585 Spot Link Pin Spot & Respot Linkages 18
2 070 001 587 Spring Hanger Pin Spot & Respot Linkages 18
3 070 001 591 Pin Table To Crossbeam Assembly - Steel 24
3 070 001 591 Pin For Table Arm Over-Travel Lever Assembly Table Torque Tube Assembly - Aluminum 26
4 070 001 596 Angle Bracket Front End Frame & Platform Assembly, Right Hand Machine 7
4 070 001 596 Angle Bracket Front End Frame & Platform Assembly - Even Machine 9
5 070001 601 Respot Rod Assy - Aluminum Table Tie Rod Assemblies 29
6 070 001 602 Spot Rod Assy - Aluminum Table Tie Rod Assemblies 29
3 070 001 605 Upper Spotting Link Assy - Includes Upper Spotting Link and Flange Bearings (#7) Spot & Respot Linkages 18
4 070 001 606 Respot Tie Rod (Rod Only) Spot & Respot Linkages 18
7 070 001 606 Respot Tie Rod - Rod Only Tie Rod Assemblies 29
8 070 001 607 Spot Rod Only - Aluminum Table Tie Rod Assemblies 29
8 070 001 644 Lever Sweep & Table Cam Switch Assembly 19
2 070 001 664 Clamp Stud Front End Drive 14
4 070 001 668 Spring Roller Table Torque Tube Assembly - Aluminum 26
5 070 001 698 Pit Light Bracket Front End Frame & Platform Assembly, Right Hand Machine 7
5 070 001 698 Pit Light Bracket Front End Frame & Platform Assembly - Even Machine 9
3 070 001 699 Sweep Shaft Front End Drive 14
4 070 001 707 Extension Spring Front End Drive 14
1 070001 777 Link Pin Solenoid Operated Shuttle Assembly 15
4 070 001 804 Pivot Weldment Table Assembly - Aluminum 23
2 070001 807 Respot Lever Spring Tie Rod Bracket Assembly - Steel 28
5 070001 807 Spring Table Assembly - Aluminum 23
6 070001 817 Platform Angle Weldment Front End Frame & Platform Assembly, Right Hand Machine 7
6 070001 817 Platform Angle Weldment Front End Frame & Platform Assembly - Even Machine 9
7 070 001 819 Platform Support Weldment Front End Frame & Platform Assembly, Right Hand Machine 7
7 070 001 819 Platform Support Weldment Front End Frame & Platform Assembly - Even Machine 9

070 001 840 Table Drive Assembly Table Drive Assembly 16
5 070 001 849 Washer, 1X5/8X1/8 Table Drive Assembly 16
4 070 001 852 off-Spot Lever Table To Crossheam Assembly - Steel 24
5 070 001 852 Table Arm Over-Travel Lever Table Torque Tube Assembly - Aluminum 26
5 070 001 853 Spring Table To Crossheam Assembly - Steel 24
6 070 001 853 Spring Table Torque Tube Assembly - Aluminum 26
6 070 001 854 Adjustment Screw Table To Crossheam Assembly - Steel 24
7 070 001 854 Table Arm Over-Travel Lever Special Screw Table Torque Tube Assembly - Aluminum 26
5 070 001 857BG Nylon Roller, Bag of 2 Distributor Assembly Sheet 2 47
6 070 001 857BG Nylon Roller, Bag of 2 Table Drive Assembly 16
6 070 001 871 Screw Hex Hd Cap Table Assembly - Aluminum 23
14 070 001 877 Eccentric, Table Drive Table Drive Assembly 16
9 070 001 893 Cam Ball Assembly Table Drive Assembly 16
10 070 001 894 Pivot Pin Table Drive Assembly 16
12 070 001 898 Latch Assembly Table Drive Assembly 16
1 070 001 907 Pit Light Support Bracket, R.H. (10 PS) Front End Electrical Installation, XL 10
1 070 001 907 Pit Light Support Bracket, R.H. (10 PS) Front End Electrical Installation, XLi 11
1 070 001 907 Bracket Dual Pit Light XL 12
1 070001 907 Pit Light Mounting Bracket, RH (10 Pin Side) Dual Pit Light X[i 13
2 070 001 908 Pit Light Support Bracket, L.H. (7 PS) Front End Electrical Installation, XL 10
2 070 001 908 Pit Light Support Bracket, L.H. (7 PS) Front End Electrical Installation, XLi 11
2 070 001 908 Bracket Dual Pit Light XL 12
2 070 001 908 Pit Light Mounting Bracket, LH (7 Pin Side) Dual Pit Light XLi 13
11 070 001 917BG Compression Spring, Bag of 5 Table Drive Assembly 16
5 070 001 919BG Flanged Bearing, .627 X .814 X .870, Bag of 10 Spot & Respot Linkages 18
13 070 001 931 Spring Table Drive Assembly 16
14 070001 932 Pin Table Drive Assembly 16
25 070 001 995 Upper Yoke W/ Nut Pbl Positive Ball Lift Assembly 71
6 070 001 996 Spotting Arm Latch Spot & Respot Linkages 18
34 070 002 027 Kickback Panel Kickback Plate Assembly Opposite Ball Exit Side 55
15 070 002 034 Rear Roller Assy - Includes Item 8 and Roller Bounce Plate and Roller Assembly 56
23 070 002 050 Tube Weldment, R.H. Machine (0dd) Cushion, Shock Absorber & Curtain Assemblies 59
10 070 002 169 Plow & Mat Assembly, Small, LH (Even) Back End Assembly 51
24 070 002 252 Tube Weldment, L.H. Machine (Even) Cushion, Shock Absorber & Curtain Assemblies 59
7 070002 577 Stud Table Assembly - Aluminum 23
3 070002 578 Spot Lever Assembly - Includes Items 7 and 11 Tie Rod Bracket Assembly - Steel 28
8 070002 578 Lever Spot Assembly Table Assembly - Aluminum 23
9 070002 578 Spot Lever Assembly Tie Rod Assemblies 29
4 070002 579 Finger Lever Assy - Includes Items 5 and 11 Tie Rod Bracket Assembly - Steel 28
9 070 002 579 Finger Lever Assembly Table Assembly - Aluminum 23
10 070 002 581 Tie Rod Table Assembly - Aluminum 23
11 070 002 583 Link Assembly Table Assembly - Aluminum 23
12 070 002 584 Pin Bell Crank Table Assembly - Aluminum 23
13 070 002 585 Shaft Table Assembly - Aluminum 23
5 070 002 589 Finger Lever - Not Available Separately Tie Rod Bracket Assembly - Steel 28
6 070 002 590 Finger Link Tie Rod Bracket Assembly - Steel 28
14 070 002 590 Finger Link Table Assembly - Aluminum 23




PARTS INDEX

[TEM# PART# DESCRIPTION ASSEMBLY PAGE#
15 070 002 592 Pin  Purchase As Part 090 005 629 Table Assembly - Aluminum 23
16 070 002 594 Tie Rod Assembly Table Assembly - Aluminum 23
17 070 002 596 Spring Yoke Return (Not Shown) Table Assembly - Aluminum 23
7 070 002 599 Spot Lever - Not Available Separately Tie Rod Bracket Assembly - Steel 28
3 070 002 602 Inner Lever Yoke & Spotting Cup Assembly 37
4 070 002 603 Outer Lever Yoke & Spotting Cup Assembly 37
5 070 002 609 Pin Yoke & Spotting Cup Assembly 37
6 070002 612 Link Order Part 070 002 612 Yoke & Spotting Cup Assembly 37
7 070 002 612 Link Assembly - Includes Items 6 and 37 Yoke & Spotting Cup Assembly 37
8 070 002 616 Shaft #2 Yoke & Spotting Cup Assembly 37
9 070 002 617 Shaft #3 Yoke & Spotting Cup Assembly 37
10 070 002 620 Spacer Yoke & Spotting Cup Assembly 37
1 070 002 629 Yoke, Arm Assy - Includes Items 2 and Yoke Casting Respot Cell Assembly 33
1 070 002 630BG Flanged Bearing, .252 X .315 X .218, Bag of 20 Front Actuator & Connector Assemblies 30
1 070 002 630BG Flange Bearing, .252 X .315 X .218, Bag of 20 Respot Cell Assembly, Cells 1 Through 6 34
1 070 002 630BG Flanged Bearing, .252 X .315 X .218, Bag of 20 Respot Cell Assembly, Cells 7 Through 10 35
2 070 002 630BG Bushing, Yoke, Bag of 20 Respot Cell Assembly 33
3 070 002 644 Yoke Plate Assy - Includes Item 2 and Yoke Plate Respot Cell Assembly 33
2 070 002 645 Lever Assembly Shaft Respot Cell Assembly, Cells 1 Through 6 34
2 070 002 645 Lever Assembly Shaft Respot Cell Assembly, Cells 7 Through 10 35
4 070 002 645 Shaft Respot Cell Assembly 33
3 070 002 651 Respot Lever Respot Cell Assembly, Cells 1 Through 6 34
3 070 002 651 Respot Lever Respot Cell Assembly, Cells 7 Through 10 35
5 070 002 651 Lever Respot Yoke Pivot Respot Cell Assembly 33
5 070 002 652BG Bushing Sleeve (Used In Item 8), Bag of 20 Table Wireway Assembly - Aluminum & Steel 27
15 070 002 652BG Bushing .252 X .315 X .5, Bag of 20 Table Drive Assembly 16
1 07